
PART NUMBER ITEM NAME MSRP

B1018.1Z Rev A1
WASHER, M10 X 18 X 1.6, FLAT, CLEAR 
ZINC $0.04

A04020.3CXCZB Rev A
SCREW, M4-.7 X 20 BHCS CLASS 10.9 
ZINC JS2000 $0.05

DA0500.2CZ Rev A1 NUT, 5/16-18 NYLK Z+C $0.05

A06020.2CZC Rev A
SCREW, M6-1.0 X 20 SHCS, CLASS 10.9, 
ZINKLAD CLEAR $0.05

A04010.3CVB Rev A Screw, M4x.7x10mm, BHCS $0.07
A06020.2CXCZB Rev A Screw, M6x1.0x20 SHCS $0.07

A06025.2CCZ Rev A1
SCREW, M6-1.0 X 25 SHCS, CLASS 8.8, 
CLEAR ZINC $0.08

BA0511.2Z Rev A1 Washer, 5/16x11/16 Flat SAE $0.11
D1000.4FZ Rev A2 NUT, JAM, M1-1.2, ZINC $0.12
D0800.4Z Rev A NUT, JAM, M8 X 1.25, ZN $0.14

A05016.5CSS Rev A
SCREW, M5 X 0.8 X 16 FLATHEAD ALLEN, 
SS $0.14

A08016.21CCBL Rev A M8x16mm, hex flange head $0.16
6400HB Rev A Washer, Flat $0.18
L0175.1B6 Rev A RETAINING CLIP, BRACKET PIN $0.18

A06020.1CCZ Rev A
SCREW, M6-1.0 X 20 HEX HEAD, CLASS 
8.8, CLEAR ZINC $0.20

A06020.5CVB Rev A1
SCREW, M6 X 1.0 X 20, FLAT HEAD, 
BLACK OLIVE $0.21

A08030.2CXCZB Rev A SCREW, M8-1.25 X 30MM SOCKET H $0.22

CA0105.08B2 Rev A1 SCREW, M5-0.8 X 12 SHCS, DACROMET $0.22
CD0044.10AZ Rev A NUT, M8, THICK FLANGE $0.24

A06035.5CVB Rev A
SCREW, M6-1.0 X 35, FLAT HEAD, BLACK 
OLIVE $0.24

C0257.1B6 Rev A BALL, STAINLESS STEEL, 3/16" $0.24
Y0447.1B6 Rev A HEADLIGHT ADJUSTER O-RING $0.24

A06035.3CZ Rev A
SCREW, M6-1.0 X 35, BUTTONHEAD 
ALLEN, CLASS 10.9, CLEAR ZINC $0.25
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CA0064A.1B6 Rev A
HEX/TORX-FLANGE SCREW M6X35-
SW8/T30 CL 8.8 $0.25

A10180.2CCZB Rev A
SCREW, M10-1.5 X 180 SHCS, CLASS 8.8, 
BRIGHT ZINC JS2000 $0.27

A08030.2CCZB Rev A1
SCREW, M8-1.25 X 30 SHCS CLASS 8.8 
ZINC JS2000 $0.28

C1031.1B7 Rev A
TAPE, 3M VHB # 4941, 57 ± 2 X 25 ± 2 X 
1.1 $0.30

A04030.2CVB Rev A Screw, M4x.7x30, SHCS $0.32

AA0405.2CXZB Rev A1
SCREW, 1/4-20 X 5/8 SHCS W/2510N 
SCOTCHGRIP $0.32

AA0508.2CZB Rev A1 SCREW, 5/16-18 X 1 SHCS $0.33
A04040.2CVB Rev A Screw, M4x.7x40, SHCS $0.35
Y0228.1AK Rev A3 TERMINAL, SOCKET $0.35

D0600.12CSS Rev A
HEX FLANGE NUT, M6 X 1.0, STAINLESS 
STEEL $0.37

A06030.19CXSS Rev A1
SCREW, M6-1.0 X 30, ALLEN SET SCREW, 
SS, W/LOCKPATCH $0.38

AA0409.5CZB Rev A1
SCREW, 1/4-20 X 1-1/8 FLATHEAD 
C/SINK GR 8 $0.38

A06020.2CV Rev A
SCREW, M6-1.0 X 20 SHCS, CLASS 10.9, 
OLIVE DRAB $0.39

A12040.2CXCZB Rev A CONTACT FOR DETAILS $0.41

AA0406.11CZB Rev A1
SCREW, 1/4-20 X 3/4 TRUSS TORX, 
BRIGHT ZN $0.42

A03012.2CGZ Rev A
SCREW, M3-0.5 X 12, SOCKET HEAD 
ALLEN, CLASS 12.9, CLEAR ZINK $0.46

A10020.3CZ Rev A
SCREW, M10-1.5 X 20 BUTTONHEAD 
ALLEN, CLASS 10.9, CLEAR ZINC $0.46

A06030.2CZ Rev A
SCREW, M6-1.0 X 30 SHCS, CLASS 10.9, 
CLEAR ZINC $0.47

10600 Rev A OIL DRAIN FITTING, ADAPTER $0.49

A10030.2CXCZB Rev A1

SCREW, M10-1.5 X 30 SHCS, CLASS 8.8 
BRIGHT ZINC JS2000, WITH SCOTCHGRIP 
2510N $0.49

A12050.2CCVB Rev A1
SCREW, M12-1.75 X 50 SHCS, CLASS 8.8, 
BLACK OLIVE $0.50

CA0766.1B7 Rev A
RIVET, BLIND, STAINLESS STEEL, 3/16 
DIA, 1/4 GRIP $0.51

AA0624.1CZB Rev A1 SCREW, 3/8-16 X 3 HEX CAP, ZN $0.53
M0705.3 Rev B1 WELLNUT, BODYWORK, M6 $0.56
CA0761A.2B7 Rev A RIVET, BLIND, 1/8 DIA, 1/4 GRIP $0.59

A10030.3CZ Rev A3
SCREW, M10-1.5 X 30, BUTTONHEAD 
ALLEN $0.60

CA0070.1B6 Rev A
HEX/TORX-FLANGE SCREW M8X35-
SW10/T40 CL 8.8 $0.62



AA0609.11CXZB Rev A1
SCREW, 3/8-16 X 1-1/8 TRUSS TORX 
W/SCOTCHGRIP $0.67

CD0031.1B6 Rev A HEX NUT M12X1 $0.69

A12050.2CCZB Rev A1
SCREW, M12-1.75 X 50 SHCS CLASS 8.8 
ZINC JS2000 $0.70

Y0413.1B6 Rev A HEADLIGHT ADJUSTER CLIP $0.72

A08050.2CCZB Rev A
Screw, M8-1.25 x 50 SHCS, Class 8.8 
ZINC $0.77

A10030.2CCVB Rev A
Screw, M10-1.5 X 30 SHCS, Class 8.8 
Black Olive $0.81

Y0411.1B6 Rev A HEADLIGHT ADJUSTER SCREW $0.83

A10030.1CZ Rev A
SCREW, M10-1.5 X 30 HEX HEAD, CLASS 
10.9, CLEAR ZINC $0.84

C0420.1B6 Rev A WHEEL WARNING LABEL $0.84
AA0615.2CZB Rev A1 SCREW, 3/8-16 X 1-7/8 SHCS $0.86
A06016.2CCBL Rev A M6 -1.0 X 16 SHCS, 8.8 BLK ZN $0.87
DA0500.8CZ Rev A2 NUT, 5/16-18 THIN NYLOCK $0.88
CA0903.1B6 Rev A BANJO BOLT, M10-1.0 $0.91

CA0851A.08B2 Rev A1 PLUG, THREADED, M14-1.5, CLEAR ZINC $0.92
CA0905.13AZ Rev A BANJO BOLT, M10-1.0, W/BLEEDER $0.94
CF0036.10AZ Rev A 2 3/8 X 2 1/2 X 1/16 O-Ring $0.94
AA0404.3CZ Rev A SCREW, 1/4-20 X 1/2 BHCS $0.95

A08070.2CCZK Rev A
SCREW, M8-1.25 X 70 SHCS, CLASS 8.8, 
ZINKLAD BLACK $0.96

A06012.16CZ Rev A1
SCREW, M6-1.0 X 12, HEX/TORX FLANGE 
HD, CLASS 10.9, CLEAR ZINC $0.98

P0465.1C5 Rev A GASKET, INTAKE MFLD TO CYL HEAD $0.99

CD0030.1AW Rev C
NUT, M10 X 1.25, SELF LOCKING, CLEAR 
ZINC $0.99

A06016.16CZ Rev A1
SCREW, M6-1.0 X 16, HEX/TORX FLANGE 
HD, CLASS 10.9, CLEAR ZINC $1.02

M0657.2B7 Rev A TAILSECTION BODYWORK TRIM $1.04
CB0057.11AZ Rev A FLAT WASHER $1.05
CE0009.08B2 Rev A1 SNAP RING, VALVE GUIDE $1.05

C0521.14A0 Rev A
LABEL CLEAR OVERLAY FOR ON-
DEMAND LABELS $1.08

X0208.1B6 Rev A BACKUP RING 1.331 X .086 EPDM $1.10
AA0514.2CZB Rev A SCREW, 5/16-18 X 1-3/4 SHCS $1.12

AN0806.3CZB Rev A1 SCREW, 8-32 X 3/4 BHCS, BRIGHT ZINC $1.16

A08055.2CCZB Rev A
Screw, M8-1.25 X 55 SHCS, Class 8.8, 
Bright Zinc $1.19

CH0033.1AYA Rev A SPACER, IGNITION SWITCH $1.23

CD0025.1AW Rev B
NUT, M8 X 1.25, SELF LOCKING, CLEAR 
ZINC $1.26



A08045.16CZ Rev A1
SCREW, M8-1.25 X 45, HEX/TORX 
FLANGE HD, CLASS 10.9, CLEAR ZINC $1.30

A06030.2CVB Rev A1 SCREW, M6-1.0 X 30 SHCS, BLACK OLIVE $1.33
CF0036.1B6 Rev A ORING, OIL LINE FITTING $1.34

M0893.2B7 Rev B
MOUNT PLATE, TAILSECTION 
BODYWORK $1.36

A08040.16CZ Rev A1
SCREW, M8-1.25 X 40, HEX/TORX 
FLANGE HD, CLASS 10.9, CLEAR ZINC $1.37

A06050.16CZ Rev A1
SCREW, M6-1.0 X 50, HEX/TORX FLANGE 
HD, CLASS 10.9, CLEAR ZINC $1.40

A04010.24CVB Rev A1
MACHINE SCREW, M4-.7 X 10 HEX 
HEAD, CLASS 10.9, BLACK OLIVE $1.41

CD0026.1B7 Rev A
NUT, M8-1.25 SELF-LOCKING FLANGE, 
CLASS 8, BLACK CHROMATE $1.41

CA0039.1B6A Rev A PLUG SCREW A M16X1,5 $1.43

CA0062.1B6A Rev A
HEX/TORX-FLANGE SCREW M6X25-
SW8/T30 CL 8.8 $1.43

D0700.12CBL Rev A1
NUT, M7 X 1.0, FLANGE, CLASS 10, 
BLACK CHROMATE $1.43

AA0520.2CZ Rev A1 SCREW, 5/16-18 X 2.50 S-HD $1.46
CB0002.1B6 Rev A WASHER, 5/16 ID X 1/2 OD $1.46

A05016.2CCZ Rev A
SCREW, M5-0.8 X 16 SHCS, CLASS 8.8, 
CLEAR ZINC $1.47

A06016.2CCZK Rev A
SCREW, M6-1.0 X 16 SHCS, CLASS 8.8, 
ZINKLAD BLACK $1.47

A06016.3CSS Rev A
SCREW, M6-1.0 X 16 BUTTONHEAD 
ALLEN, STAINLESS STEEL $1.47

CA0048.1B6 Rev A TAPTITE SCREW M4X8 $1.47
CA0049.1B6 Rev A TAPTITE SCREW M6X16 $1.47

CA0757.1B7 Rev A RIVET, REUSABLE, PLASTIC, Ø6.35 HOLE $1.47

CD0043.08AZ Rev A2
NUT, M8-1.0 HALF HEIGHT NYLOCK, 
CLEAR ZINC, FINE THREAD PITCH $1.47

CD0024.1AW Rev B
NUT, M6 X 1.0 SELF LOCKING FLANGE 
HEAD U-NUT, CLEAR ZINC $1.48

A06010.3CSS Rev A
SCREW, M6-1.0 X 10 BUTTONHEAD 
ALLEN, STAINLESS STEEL $1.50

CF0049.1B7 Rev A O-RING, SQUARE, 57.15 X 53.98, VITON $1.54

B0409.1BL Rev A1
WASHER, M4 X 9, FLAT, BLACK 
CHROMATE $1.55

CB0016.1B6 Rev A WASHER, ISOLATING $1.55
CB0070.10B5 Rev A WASHER, SEALING, 8 X 11.5 X 1, CU $1.55
CF0022.08AZ Rev A2 O-RING, 11,88 X 1,98, VITON 70 $1.55
CA0063.1B6 Rev A CP0006.1B6 REV A $1.57



CA0081.1B6 Rev A ALLEN SCREW M8X18 DIN 912 $1.57

D0600.2CBL Rev A2
NUT, M6 X 1 NYLOCK, BLACK 
CHROMATE $1.57

A06055.2CVB Rev A1 SCREW, M6-1.0 X 55 SHCS, BLACK OLIVE $1.58

A06012.3CZK Rev A
SCREW, M6-1.0 X 12 BUTTONHEAD 
ALLEN, CLASS 10.9, ZINKLAD BLACK $1.58

C0185.07AH Rev A2 RIVET, SS, 3/32 X 1/8 $1.58

B0613.1BL Rev A1
WASHER, M6 X 13, FLAT, BLACK 
CHROMATE $1.60

CF0011.1B6 Rev A O-RING DIN 3771-25X2-N, FPM 70 $1.64
CJ0001.1B6 Rev A SEALING RING A 6X10 DIN 7603 $1.64

D1000.12CBL Rev A1
NUT, HEX FLANGE, M10, BLACK 
CHROMATE $1.64

DA0500.11CZ Rev A2 5/16x18 Flexlock Jam CLR Z $1.65
CA0216.1B7 Rev A SCREW, FUEL CAP RETAINING RING $1.65
AA0512.3CZ Rev A4 SCREW, 5/16-18 X 1-1/2 BTN Z+C $1.68

CB0009.1B7 Rev A
WASHER, NYLON, .200 ID X .375 OD X 
.015 $1.68

CD0042.08AZ Rev A1 NUT, JAM, M6-1.0, LEFT HAND THREAD $1.68
P0094.10AZ Rev A Tube Retainer, Fuel Overflow $1.71

AA0507.12CBL Rev A1
SCREW, 5/16-18 X 7/8 FLATHEAD TORX, 
BLACK $1.72

CA0060.1B6 Rev A
HEX/TORX-FLANGE SCREW M6X16-
SW8/T30 CL 8.8 $1.72

CA0063.1B6A Rev A
HEX/TORX-FLANGE SCREW M6X30-
SW8/T30 CL 8.8 $1.72

CD0068.1B7 Rev A
NUT, M8 X 1.25, CENTER LOCK, CLASS 8, 
ZINC/BLACK TRIVALENT $1.72

M0703.1B6 Rev A WELLNUT, 10/32 thread $1.72
N0053.1B7 Rev A PLUG, DOMED, HANDLEBAR $1.72
CN0035.1B6 Rev A 1-EAR CLAMP, 34.9 - 38.1 MM $1.73

A04025.1CCZ Rev A
SCREW, M4-0.7 X 25 HEX HEAD, CLASS 
8.8, CLEAR ZINC $1.74

A05016.3CSS Rev A
SCREW, M5-0.8 X 16 BUTTONHEAD 
ALLEN, STAINLESS STEEL $1.74

CB0102.1B7 Rev A WASHER, ISOLATING, 8 x 12.7 x 1.65 $1.75

CH0032.1AYA Rev A
SLEEVE, STRUCTURAL TAILSECTION M8 
BOLT $1.75

A05020.3CSS Rev A
SCREW, M5-0.8 X 20 BUTTONHEAD 
ALLEN, STAINLESS STEEL $1.76

A06020.2CCZC Rev A
SCREW, M6-1.0 X 20 SHCS, CLASS 8.8, 
ZINKLAD CLEAR $1.76

CC0002.1B6 Rev A DRIVE PIN 5X10 DIN 1474 $1.76
CE0001.1B6 Rev A RETAINING RING 12X1 DIN 471 $1.76



CE0007.1B6 Rev A RETAINING RING 30X1,2 DIN 472 $1.76

A06030.2CZC Rev A
SCREW, M6-1.0 X 30 SHCS, CLASS 10.9, 
ZINKLAD CLEAR $1.79

CL0005.1B7 Rev B TIE STRAP, BLACK, 6" $1.81

EB0048.2B7 Rev B
BUSHING, THROTTLE CAM, REDUCED 
POWER $1.82

CB0089.1B6 Rev A
CRUSH WASHER, COPPER, M10 X 1.5 
THICK $1.83

A04005.3CZK Rev A
SCREW, M4-0.7 X 5 BUTTONHEAD 
ALLEN, CLASS 10.9, ZINKLAD BLACK $1.85

A05012.2CZK Rev A
SCREW, M5-0.8 X 12 SOCKET HEAD 
ALLEN, CLASS 10.9, ZINKLAD BLACK $1.85

A06010.2CCZC Rev A
SCREW, M6-1.0 X 10 SHCS, CLASS 8.8, 
ZINKLAD CLEAR $1.85

A06030.3CSS Rev A
SCREW, M6-1.0 X 30 BUTTONHEAD 
ALLEN, STAINLESS STEEL $1.85

B0612.1SS Rev A
WASHER, M6 X 12, FLAT, STAINLESS 
STEEL $1.85

B0816.2BL Rev A1
WASHER, M8 X 16, HARDENED, BLACK 
CHROMATE $1.85

BA0509.6 Rev A1 WASHER, 5/16 X 9/16 NYLON $1.85
CA0041.1B6A Rev A COLLAR HEX SCREW M8X68,5 SW11 $1.85

CA0061.1B6A Rev A
HEX/TORX-FLANGE SCREW M6X20-
SW8/T30 CL 8.8 $1.85

CB0018.1B6 Rev A FAN RETAINER WASHER $1.85
CD0022.1B6 Rev A NUT, SPEED CLIP, M6 $1.85

CA0078.1B6A Rev A
HEX/TORX-FLANGE SCREW M6X12-
SW8/T30 CL 8.8 $1.86

CA0220.1B7 Rev A SCREW, TURN SIGNAL $1.86
CC0009.1B6 Rev A NEEDLE PIN ISO 8734-4X8-A-ST $1.89

A06016.2CCZB Rev A2
SCREW, M6-1.0 X 16 SHCS, CLASS 8.8, 
BRIGHT ZINC $1.90

CA0064.1B6 Rev A
HEX/TORX-FLANGE SCREW M6X35-
SW8/T30 CL 8.8 $1.90

AA0520.3CZB Rev A SCREW, 5/16-18 X 2-1/2 BUTTONHEAD $1.93

B0814.4BL Rev A1
WASHER, M8 X 14, EXTERNAL STAR, 
BLACK CHROMATE $1.93

CB0004.1B6 Rev A
CRUSH WASHER, COPPER, .330 X .541 X 
.045 $1.93

M0649.1B6 Rev A GROMMET $1.93
C0371.1B7 Rev B PLUG, BUMPER, SILICONE $1.97
D0400.2CZ Rev A NUT M4 - 0.7 NYLON INSERT LOCK $1.97
CF0018.1B6 Rev A O-RING 17,17X1,78 FPM 70 $1.99
CB0071.10B5 Rev A WASHER, SEALING, 8 X 11.5 X 1, AL $2.00



B0510.1BL Rev A1
WASHER, M5 X 10, FLAT, BLACK 
CHROMATE $2.02

CB0008.1B6 Rev B WASHER, 3/16 X 5/8, FLAT $2.02

A06020.16CZ Rev A2
SCREW, M6-1.0 X 20, HEX/TORX FLANGE 
HD, CLASS 10.9, CLEAR ZINC $2.03

CA0065.1B7 Rev A
HEX/TORX-FLANGE SCREW M6X40-
SW8/T30 CL 8.8 $2.03

D0800.12CCBL Rev A1
NUT, M8-1.25 HEX FLANGE, CLASS 8, 
BLACK CHROMATE $2.04

D0800.4FBL Rev A1 NUT, JAM, M8, BLACK CHROMATE $2.04

A08030.2CZ Rev A
SCREW, M8-1.25 X 30 SHCS, CLASS 10.9, 
ZINC $2.07

A06020.2CZK Rev A
SCREW, M6-1.0 X 20 SHCS, CLASS 10.9, 
ZINKLAD BLACK $2.07

Y0303.1B6 Rev A BLACK ZIP TIE, 8 1/2"" $2.07

A08045.2CCVB Rev A1
SCREW, M8-1.25 X 45 SHCS, CLASS 8.8, 
BLACK OLIVE $2.10

CB0051.11AZ Rev A WASHER, FRONT ROTOR, INSIDE $2.10
CH0035.1B6A Rev 0 SPACER, STEERING DAMPER MOUNT $2.10
CQ0018.1B7 Rev A DETENT BALL, PASSENGER FOOTPEG $2.10

A08030.16CZ Rev A1
SCREW, M8-1.25 X 30, HEX/TORX 
FLANGE HD, CLASS 10.9, CLEAR ZINC $2.14

A08035.2CVB Rev A1
SCREW, M8-1.25 X 35 SHCS, CLASS 10.9, 
BLACK OLIVE $2.14

A08035.2CZ Rev A SCREW, M8-1.25 X 35 SHCS $2.17
CA0023.1B6 Rev A Screw, M6-1.0x14, T30 Head $2.18
C0051.1B6 Rev A BOOT, HEADLAMP CONNECTOR $2.19

A06030.16CZK Rev A
SCREW, M6-1.0 X 30 HEX/TORX FLANGE 
HEAD, T30, CLASS 10.9, ZINKLAD BLACK $2.20

C0324.06AH Rev A2 LABEL, WARNING, RACE ONLY $2.21

A10030.1CZK Rev A
SCREW, M10-1.5 X 30 HEX HEAD, CLASS 
10.9, ZINKLAD BLACK $2.21

D0500.12CCBL Rev A1
NUT, M5 X 0.8, FLANGE, CLASS 8, BLACK 
CHROMATE $2.27

CA0058.1B6 Rev A FLATHEAD TORX-SCREW M6X13 T30 MK $2.30
CA0214.1B7 Rev A HEX SCREW M6X25 DIN 6921 MK $2.30

A08045.2CCZK Rev A
SCREW, M8-1.25 X 45 SHCS, CLASS 8.8, 
ZINKLAD BLACK $2.31

A08035.3CZC Rev A
SCREW, M8-1.25 X 35 BUTTONHEAD 
ALLEN, CLASS 10.9, ZINKLAD CLEAR $2.32

CF0013.1B6 Rev A O-RING SPROCKET BOLT $2.35

A08035.2CZK Rev A
SCREW, M8-1.25 X 35 SHCS, CLASS 10.9, 
ZINKLAD BLACK $2.37



B0820.2BL Rev A1
WASHER, M8 X 20, HARDENED, BLACK 
CHROMATE $2.39

B1020.2BL Rev A1
WASHER, M10 X 20, HARDENED, BLACK 
CHROMATE $2.39

EB0004.1B6A Rev A
TOP HAT BUSHING, FRONT ROTOR, 
5.0MM $2.45

P0095.10AZ Rev A Inlet Tube, Fuel Overflow Btl $2.45
CL0004.1B6 Rev A Wire Mounting Clip $2.46
Q1127.1C5 Rev A KIT, OIL FILLER PLUG W/ O-RING $2.50
A06014.10CCVB Rev A SCREW, M6-1.0 X 14 HEX/TORX $2.51

CA0066.1B6A Rev A
HEX/TORX-FLANGE SCREW M6X45-
SW8/T30 CL 8.8 $2.51

CA0080.1B7 Rev A HEX SCREW M6X45 ISO 4017 $2.51

CB0088.1B7 Rev A
WASHER, 12 X 18 X 1.5, FLAT, STAINLESS 
STEEL $2.51

CC0003.1B6 Rev A LOCATING PIN 8 SMALL M6X40 $2.51

CD0069.1B7 Rev A
NUT, SPEED CLIP, M6, W/ RETAINING 
FEATURE $2.51

CF0007.1B6 Rev A O-RING DIN 3771-45X2-N, EPDM $2.51
CF0010.1B6 Rev A O-RING DIN 3771-38X3-N, NBR 70 $2.51
CF0020.1B6 Rev A O-RING DIN 3771-57X3,5-N, NBR 70 $2.51
CF0050.1B7 Rev A O-RING, 12.5 X 1.8 $2.51
CF0060.2B7 Rev B O-RING, SIZE -127, EPDM $2.51
CH0060.1B7 Rev A SPACER, 8 X 4.2 X 4 $2.51
N0425.1B6 Rev A Clip, Footpeg $2.51
R0007.1B6 Rev A RUBBER RING 73,6X1,5X3,5 $2.51
X0074.1B6 Rev A RUBBER CAP $2.51

CF0003.1B6 Rev A O-RING DIN 3771-59,52X2,62-N, NBR 70 $2.55
CB0034.1B6 Rev A THRUST WASHER 22,2/38/1 $2.59
X0088.1C5 Rev A TRIGGER WHEEL 8T $2.60
CC0005.1B6 Rev A NEEDLE PIN 4X15,8 G3 DIN 5402 $2.62

CA0067.1B6 Rev A
HEX/TORX-FLANGE SCREW M6X55-
SW8/T30 CL 8.8 $2.63

CB0071A.10B5 Rev A WASHER, SEALING, 8.31 X 11.76 X .9, AL $2.67
C0182.07AH Rev A2 RETAINER, QUARTER TURN FASTENER $2.70
CA0139.1B6 Rev A PIPE PLUG, M12X1.5, DIN 910 $2.73
CC0001.1B6 Rev A PIN 8X12 DIN 5402 $2.73
CF0021.08AZ Rev A2 O-RING, 34,42 X 2,94, VITON 70 $2.74
CB0050.10AZ Rev A CYLINDER HEAD WASHER $2.77
C0529.1B6 Rev A Clamp, 3/4" Cushioned $2.77

CA0068.1B6 Rev A
HEX/TORX-FLANGE SCREW M6X85-
SW8/T30 CL 8.8 $2.81

A04010.24CXVB Rev A1
MACHINE SCREW, M4-.7 X 10 HEX HD, 
BLACK OLIVE W/ 2510N LOCKPATCH $2.86



CF0001.1B6 Rev A O-RING DIN 3771-17X2-N, FPM 75 $2.86
CF0002.1B6 Rev A O-RING DIN 3771-17X3-N, NBR 70 $2.86
CF0023.1B6 Rev A O-RING DIN 3771-17X2-N, EPDM $2.86

A08060.2CCZC Rev A
SCREW, M8-1.25 X 60 SHCS, CLASS 8.8, 
ZINKLAD CLEAR $2.88

L0174.1B6A Rev A SIDESTAND PIVOT PIN $2.91
CA0155.1B7 Rev A SCREW, M6-1.0 x 22, SHCS, BLACK $2.93
CC0006.1B6 Rev A NEEDLE PIN B 4X29,8 G5 DIN 5402 $2.93
CK0040.1B7 Rev A WASHER, BELLEVILLE, 12.2 X 25 X 1.5 $2.94

A08020.2CVB Rev A1
SCREW, M8-1.25 X 20 SHCS, CLASS 10.9, 
BLACK OLIVE $2.95

BA0614.3Z Rev A WASHER, 7/8 OD X 3/8 ID X 0.118 THK $2.98

A10045.2CCZK Rev A
SCREW, M10-1.5 X 45 SHCS, CLASS 8.8, 
ZINKLAD BLACK $2.98

CF0014.1B6 Rev A O RING, FUEL PUMP $3.02

A06025.2CCZC Rev A
SCREW, M6-1.0 X 25 SHCS, CLASS 8.8, 
ZINKLAD CLEAR $3.04

CH0007.1B6A Rev A SPACER, RIDER FOOTREST MOUNT $3.05

A10030.2CXCVB Rev A1
SCREW, M10-1.5 X 30 SHCS, CLASS 8.8, 
BLACK OLIVE W/ 2510N LOCKPATCH $3.07

Q0420.1B6 Rev A TUBE $3.07
CC0007.1B6 Rev A NEEDLE-ROLLER 5X11,8 G3 DIN 5402 $3.08
AN1005.2CZ Rev A3 SCREW, 10-24 X 5/8 SHCS $3.15
F0100.1C5 Rev A SPRING, VALVE SUP (BRP 254835) $3.15
A06045.2CZB Rev A SCREW, M6-1.0 X 45 SHCS $3.19
CG0007.1C5 Rev A CLUTCH SPRING DM17,7 D2,3 L61 $3.21
CC0004.1B6 Rev A NEEDLE PIN 5X16,8 G2 DIN 5402 $3.23

A08020.2CZK Rev A
SCREW, M8-1.25 X 20 SHCS, CLASS 10.9, 
ZINKLAD BLACK $3.26

A08025.2CXZK Rev A
SCREW, M8-1.25 X 25 SHCS, CLASS 10.9, 
2510N LOCKPATCH, ZINKLAD BLACK $3.28

L0061.08AZ Rev A1 END CAP, SQUARE, 3/4 OUTSIDE, BLACK $3.31
CA0124.10AZ Rev A PLUG SCREW, M18X1.5, DIN 908 $3.33

AA0530.1CZB Rev A2
SCREW, 5/16-18 X 3-3/4, HEX HEAD, 
BRIGHT ZN $3.36

A10030.2CXCZK Rev A
SCREW, M10-1.5 X 30 SHCS, CLASS 8.8, 
2510N LOCKPATCH, ZINKLAD BLACK $3.37

N0050.K Rev C1 HAND GRIP, left $3.41
N0411.1B7 Rev A FOOTPEG END PLUG $3.43
P0119.1B6 Rev A Fuel Cell Vent Retaining Plate $3.43

AN1005.2CZC Rev A
SCREW, 10-24 X 5/8 SHCS, GRADE 8, 
ZINKLAD CLEAR $3.47



AN1005.3FSS Rev A1
SCREW, 10-32 X 5/8, BUTTON HEAD, 
STAINLESS $3.47

C0191.1B6 Rev A RETAINER BUTTON, FAN $3.47

P0743F.1B7A Rev 00
BYPASS PORT ORIFICE, 2.0 MM, 
CYLINDER HEAD $3.50

CA0059.1B6 Rev A FLATHEAD TORX-SCREW M6X16 T30 MK $3.54

CA0069.1B6 Rev A
HEX/TORX-FLANGE SCREW M6X105-
SW8/T30 CL 8.8 $3.54

CN0031.1B6 Rev B 1-EAR CLAMP, 22.4-25.6MM $3.54
CD0029.1B6 Rev A NUT, SPEED CLIP, M6 $3.56
Q0091.1B6 Rev A SEALING RING A 12X18-CU DIN 7603 $3.58
Q0092.1B6 Rev A SEALING RING 18,2/24/1 $3.58
Y0375.1B7 Rev A BULB, LICENSE PLATE $3.70

A08025.2CXVB Rev A1
SCREW, M8-1.25 X 25 SHCS, CLASS 10.9, 
W/SCOTCHGRIP, BLACK OLIVE $3.75

CA0111.1B6A Rev A HEX SCREW M8X18 DIN 6921 MK $3.75
CB0028.1B6 Rev A THRUST WASHER 15,2/30/1 $3.75
CJ0003.1B6 Rev A SEALING RING A 16X22 DIN 7603 $3.75

A08050.2CZC Rev A
SCREW, M8-1.25 X 50 SHCS, CLASS 10.9, 
ZINKLAD CLEAR $3.78

A08030.2CZC Rev A
SCREW, M8-1.25 X 30 SHCS, CLASS 10.9 
ZINKLAD CLEAR $3.81

A08030.2CZK Rev A
SCREW, M8-1.25 X 30 SHCS, CLASS 10.9, 
ZINKLAD BLACK $3.81

A08045.2CZC Rev A
SCREW, M8-1.25 X 45 SHCS, CLASS 10.9, 
ZINKLAD CLEAR $3.81

C1029.1B6 Rev A PAD, SELF ADHESIVE, BODYWORK $3.82
Y0444.1B6 Rev A HEADLIGHT ADJUST BALL JOINT $3.83
C0192.1B6 Rev A FAN RETAINER STUD $3.85
CE0008.1B6 Rev A	 SNAP RING 90X2 $3.86
C0193.06AH Rev A2 FITTING, 3/8 IN. JIFFY TITE, STEEL $3.92
X0207.1B6 Rev A BACKUP RING .702 X .086 EPDM $3.93

A06010.16CZ Rev A1
SCREW, M6-1.0 X 10, HEX/TORX FLANGE 
HD, CLASS 10.9, CLEAR ZINC $4.00

N0010.1B7 Rev A END CAP, HANDLEBAR $4.00
P0036.1B6 Rev A HOSE, ENGINE BREATHER $4.10

BN1008.1BL Rev A
WASHER, FLAT, #10 X 1/2, BLACK 
CHROMATE $4.16

C0020.1B6 Rev A Desiccant Bag, One Pound $4.20
C0101.10AZ Rev A R CLIP, 1.5 X 29MM $4.20
P0073.1B6 Rev A HOSE, EVAP CAN PURGE $4.24
P0074.1B6 Rev A HOSE, EVAP CAN TANK $4.24
P0075.1B6 Rev A $4.24
P0098.10AZ Rev A FUEL OVERFLOW HOSE (FEET) $4.28
CB0006.1B6 Rev A WASHER, STEEL, SQUARE $4.31



M0129.1B7 Rev A MOUNT, FRONT REFLECTOR $4.31
CE0006.1B6 Rev A RETAINING RING 50X2 DIN 472 $4.35
X0088.1B6 Rev A TRIGGER WHEEL 8T $4.36

CP0026.1B9 Rev A
GROMMET, SILICONE, 3/8" ID, 11/16" 
OD $4.37

C0021.1B6 Rev A Rear Wheel Chock $4.38

A06055.2CZC Rev A
SCREW, M6-1.0 X 55 SHCS, CLASS 10.9, 
ZINKLAD CLEAR $4.38

F0122.1B6 Rev A VALVE COTTER 5,5 1G-R1 $4.40
AA0536.2CZ Rev A SCREW, 5/16-18 X 4-1/2 SHCS $4.55
C0181.1B6 Rev A RECEPTACLE, QUARTER TURN FASTE $4.56
CG0001.1B6 Rev A SPRING DM6,95 D1,15 L46 $4.59

A05012.10CCVB Rev A
SCREW, M5-0.8 X 12 BUTTONHEAD 
TORX, T25, CLASS 8.8, BLACK OLIVE $4.62

A05012.10CCZK Rev A
SCREW, M5-0.8 X 12 BUTTONHEAD 
TORX, T25, CLASS 8.8, ZINKLAD BLACK $4.62

CN0045.1B7 Rev A
HOSE CLAMP, STEPLESS EAR, 19.4 - 22.6 
MM $4.62

Q0283.08B2 Rev A1
HOSE BARB FITTING, BRASS 3/8" NPT, 
3/8" ID HOSE $4.62

CD0066.1B7 Rev A WELLNUT, M5-0.8 $4.66

Y0386.1B6 Rev A
HARNESS CONDUIT, 5/8" ID SPLIT 
CONVOLUTE TUBING, HIGH TEMP $4.70

G0325.1B6A Rev A SPACER, FRONT WHEEL $4.74
CN0030.1B6 Rev B 1-EAR CLAMP, 23.9-27.1MM $4.80
CA0046.1B6 Rev A PLUG SCREW M14X1,5X17 $4.84

A08070.2CZK Rev A
SCREW, M8-1.25 X 70 SHCS, CLASS 10.9, 
ZINKLAD BLACK $4.84

CN0032.1B6 Rev B 1-EAR CLAMP, 16.6-19.8MM $4.86
N0030.1B7 Rev A RETAINER, SEAT LOCK $4.86
P0828.1B6 Rev A COUPLER, 1/4 X 3/16, NYLON $4.86
CB0051.1B6C Rev A WASHER, FRONT ROTOR, INSIDE $4.93
CN0048.1B7 Rev A 1-EAR CLAMP, 10.8-13.3 MM $4.93
P0139.1B6 Rev A Grommet, IAT $4.96

AA0526.3CZ Rev A1
SCREW, 5/16-18 X 3-1/4 BUTTONHEAD 
ALLEN, GR 8, CLEAR ZINC $5.00

CG0009.1B6 Rev A COMPRESSION SPRING 2X32X40 $5.01
Q0233.1B6 Rev A RADIATOR HOSE, RH RAD TO Y $5.07

AA0516.3CAZ Rev A1
SCREW, 5/16-18 X 2.0 BUTTONHEAD 
ALLEN, GRADE 5, CLEAR ZINC $5.08

CN0025.1AY Rev B 1-EAR CLAMP, 31.4-34.6 MM $5.14
Y0420.1B6 Rev A POSITION LIGHT ASSEMBLY $5.15
P0204.1C5 Rev A INJECTOR RETAINER $5.19
P0817.1AM Rev A3 NECK, INTAKE $5.22



AA0516.3CZ Rev A1
SCREW, 5/16-18 X 2.0 BUTTONHEAD 
ALLEN, GR 8, CLEAR ZINC $5.25

G0623.06AH Rev A
REAR AXLE CUP RETAINING RING, 
ENDURANCE RACING $5.29

CP0006.1B6 Rev A GROMMET, RADIATOR & OIL COOLER $5.29
CA0035.1C5 Rev A TORX-SCREW ASSY M11X1,5X171 $5.37
C0250.1B6 Rev A SPRING, RIDER FOOTPEG, LEFT $5.39
CF0047.1B7 Rev A O-RING, 11.0 X 2.4 $5.39
CN0005.1B6 Rev A Clamp, Hose, 16-27mm $5.39
Y0042.1B6 Rev A TURN SIGNAL BULB $5.40
F0086.1B6 Rev A SPACER, INTAKE $5.42
F0087.1B6 Rev A SPACER, EXHAUST $5.42
H0404.1B6 Rev A CLAMP. LOOP, CUSHIONED $5.53
CK0037A.09AZ Rev A SPRING, FRT ROTOR, BELLEVILLE $5.60

C2066.1B7 Rev A
SCREWDRIVER, COMBINATION OFFSET, 
1/4 SLOTTED X PHILLIPS #2 $5.74

CA0042.1B6 Rev A
COLLAR HEX SCREW M12X1,5X65-10.9 
DIN 6922 $5.82

A06020.1CZK Rev A
SCREW, M6-1.0 X 20 HEX HEAD, CLASS 
10.9, ZINKLAD BLACK $5.85

A06020.2CVB Rev A1 SCREW, M6-1.0 X 20 SHCS, BLACK OLIVE $5.85
CA0037.1B6 Rev A DISTANCE SCREW ASSY M6X23 $5.85

A10085.2CCVB Rev A1
SCREW, M10-1.5 X 85 SHCS, CLASS 8.8, 
BLACK OLIVE $5.87

A10016.3CZ Rev A M10 X 1.5 X 16 MM BUTTON HEAD $6.01

Y1011.1AMA Rev A
STARTER SOLENOID COVER, TOP, W/ 
BRAKE RESERVOIR MOUNT $6.13

A05012.2CZC Rev A
SCREW, M5-0.8 X 12 SHCS, CLASS 10.9, 
ZINKLAD CLEAR $6.16

C0170.1B6 Rev A SHIM, QUARTER TURN RECEPTACLE $6.16
P0826.1B6 Rev A ELBOW, 90°, 1/4 X 1/4 BARB $6.16
CF0034.10AZ Rev A O-RING SIZE-034 $6.20
C0249.1B6 Rev A SPRING, RIDER FOOTPEG, RIGHT $6.30
P0830.1B6 Rev A GROMMET, AIRBOX PASS THROUGH $6.40
CP0012.1B6 Rev B GROMMET, IP, 12 X 5 $6.41
CD0050.10AZ Rev A CYLINDER HEAD NUT $6.43
CP0016.1B6 Rev A D-GROMMET, 1.075 X 11/16, 1/16 $6.52
CA0034.1C5 Rev A BOLT, CONNECTING ROD, M10 X 1 $6.56
C0114.10AZ Rev A FOAM STRIP $6.62
CF0016.1B6 Rev A O-RING DIN 3771-24,4X3,1-N, ACM 70 $6.62
CN0020.10AZ Rev A Travel gauge clamp, lower $6.62
G0417.1B7 Rev A MASTER LINK, DRIVE CHAIN $6.62
H0449.1B6 Rev A SPACER, BRAKE SCOOP MOUNT $6.66
P0817.1B6 Rev A INTAKE NECK $6.68
J0162.08AZ Rev B2 SPACER, STEERING DAMPER MOUNT $6.69



S0183.1AM Rev C2 CLAMP, HEADER TO MUFFLER $6.69
Q0081.1B6 Rev A OIL SUCTION ADAPTER $6.71
CP0015.1B6 Rev A D-GROMMET, 1.00 X 11/16, 1/16 $6.73
CP0023.1B7 Rev A GROMMET, RADIATOR ISOLATOR $6.78
X0037.08AZ Rev B BALL, 8.0MM, 60HRC, SRT CLUTCH $6.96
L0204.1B6A Rev A SIDESTAND SPRING $7.00
CD0077.1B9 Rev A NUT, SPEED CLIP, M5 $7.01
Q0111.1B6 Rev A OIL FILL PLUG, M18X1.5, BLACK $7.04
CA0904.1B6 Rev A BANJO BOLT, M10-1.25 $7.08
CN0033.1B6A Rev A HOSE CLAMP, 1-11/16-2-1/4, SS $7.12
CG0020.1B7 Rev A CLUTCH SPRING $7.13

A06012.3CVB Rev A1
SCREW, M6 X 1.0 X 12, BUTTONHEAD 
ALLEN, BLACK OLIVE $7.21

Y0037.1B7 Rev A TURN SIGNAL LENS, REAR, RIGHT $7.24
Y0043.1AD Rev A Taillight Lens $7.35
Y1012.1AM Rev A3 CABLE HOLDER, INNER $7.35
CA0032.1B6 Rev A PLUG SCREW M10X1 DIN 906 MK $7.36
CH0024.08AZ Rev A SPACER, STEERING STEM BEARING $7.41
F0123.1AM Rev A2 SPRING, VALVE $7.46

C0593.1B7 Rev B
Isolating Pad, Adhesive, Seat to 
Tailsection $7.70

CB0012.1B6 Rev A
WASHER, 7.137 X 24.38 X 2.29, BLACK 
DICHROMATE $7.70

D0500.2CZ Rev A NUT, M5 X 0.8 NYLOCK $7.70
M0819.1B7 Rev A GRAPHIC, BRAKE CALIPER $7.70
Y0248.10AZ Rev A RESISTOR PLUG $7.70
EB0004.11AZ Rev A BUSHING, TOP HAT, FRONT ROTOR $7.74
Y1013.1AMA Rev B2 HARNESS SUPPORT $7.76
L0198.1B6 Rev A SIDESTAND BRACKET PIN $7.84
N0427.1B7 Rev A DETENT PLATE, PASSENGER FOOTPEG $7.85
C1033.1B9 Rev A TAPE, 3M 5952 VHB, RIGHT $7.88

CH0034.1AY Rev A
SLEEVE, STRUCTURAL TAILSECTION M10 
BOLT $7.88

E0026.1B6 Rev A STEP RING $7.94
X0015.1AMA Rev A3 PLATE, CLUTCH, 1,5 MM $7.95
P0827.1B6 Rev A ELBOW, RED 90°, 1/4X3/16 BARB $7.95
P0072.1B6 Rev A HOSE, INTAKE MANIFOLD TO PURGE $8.02
CA0140.1B6 Rev A PLUG SCREW, M12X1.5, DIN 908 $8.05
C3608.1B6 Rev A COVER, BLEEDER SCREW $8.16
CB0027.1B7 Rev A THRUST WASHER 12,2/32/2 $8.32

CN0050.1B7 Rev A HOSE CLAMP, WORM-DRIVE, 26-76 MM $8.34
CA0020.1B6 Rev A Bolt, 5/16-18x2-3/8 Btn HD Trx $8.36
CA0020.1B6 Rev B Bolt, 5/16-18x2-3/8 Btn HD Trx $8.36
CG0028.2B7 Rev A CLUTCH SPRING $8.37



P0337.05AH Rev A1
FUEL LINE FITTING, ADAPTOR -4 AN 
FLARE TO 1/8" NPT, 90 DEGREE $8.43

CA0078.1B6 Rev A SCREW, HEX/TORX FLANGE M6X12 $8.46
P0045.10B5 Rev B RETAINER, CRANKCASE BREATHER $8.47
CN0034.1B6 Rev A HOSE CLAMP, 1-3/16-1-3/4, SS $8.49
CA0040.10AZ Rev A PLUG SCREW M18-1.5 $8.51
P0831.1B6 Rev A FITTING, 1/16 NPT X 1/4 HOSE $8.57
CA0014.1B6 Rev C BOLT, FRONT ROTOR $8.58
Q0259.1B6 Rev C TUBE. INLET, WATER PUMP $8.68

CA0108.09AZ Rev A

SCREW, M8-1.0 X 70 HEX HEAD, FULL 
THREAD, CLASS 10.9, CLEAR ZINC, FINE 
THREAD PITCH $8.75

L0058.1B6 Rev B BUMPER, SIDESTAND SWITCH BRKT $8.85
C0178.07AH Rev A FASTENER, QUARTER TURN SIZE -4 $8.93
CF0032.1AY Rev A O-RING, 31MM ID X 1,5MM, VITON 70 $8.93
CF0051.1B7 Rev A O-RING, QUAD, SIZE -034, VITON $8.93
M0736.1B7 Rev A GRAPHIC, TAILSECTION, LEFT $8.96
CH0035.1B6 Rev A SPACER, STEERING DAMPER MOUNT $8.96
P0330.10B5 Rev A -6 AN Male Flare to 1/8 NPT $8.96
CA0033.1B6 Rev A PLUG SCREW M16X1,5 $8.97
Y1012.1B6 Rev A CABLE HOLDER, INNER $8.97
E0015.1B6 Rev A NEEDLE BEARING 15X21X12 $9.09
Y0384.1B6 Rev A BOOT, STARTER LEAD $9.10
F0121.1B6 Rev A VALVE SPRING RETAINER $9.18
G0013.06AH Rev A2 CHAIN SLIDER BLOCK, FRONT $9.24
M0010.10AZ Rev A SMALL EB RACING DECAL, WHITE $9.24
M0725.11AZ Rev A Small EBR Decal, Black $9.24
S0181.1B7 Rev A GASKET, HEADER FLANGE $9.24
E0006.02A8 Rev D2 BEARING (SWINGARM) $9.28

CA0217.1B7 Rev B
SCREW, M8-1.25 X 35, HEX HEAD 
SHOULDER, BREAK-OFF, ZINKLAD CLEAR $9.34

CQ0019.1B7 Rev A PIVOT BOLT W/NUT $9.38
X0104.1B7 Rev A STEP WASHER $9.39
F0188.1B6 Rev A ADJUSTMENT SHIM 2,025 $9.45

AA0608.2CXZB Rev A1
SCREW, 3/8-16 X 1.0 SHCS, GRADE 8, 
2510N LOCKPATCH, BRIGHT ZINC $9.46

Q0247.1B6 Rev B RADIATOR HOSE, Y TO WATER PUMP $9.48
N0051.K Rev C1 HAND GRIP, right $9.50
C2046.06AH Rev A2 NUT TOOL, SLIPPER CLUTCH $9.58
Q0224.1B6 Rev A HOSE, RADIATOR $9.59

CA0120.1AY Rev B

BOLT, M8-1.25 X 35 TRUSS HEAD TORX 
T45, CLASS 10.9, W/SCOTCHGRIP, BLACK 
OLIVE $9.66

A06025.16CZ Rev A1
SCREW, M6-1.0 X 25, HEX/TORX FLANGE 
HD, CLASS 10.9, CLEAR ZINC $9.69



CN0026.1B6 Rev A HOSE CLAMP POWERGRIP 20.6-23.8 $9.70

M0605.1B7 Rev A
WINDSCREEN PROTECTION TRIM w/ 
CLIPS $9.74

C0184.1B6 Rev A FASTENER, QUARTER TURN SIZE -1 $9.98
Q0426.1B6 Rev A GASKET, WATER PUMP HOUSING $9.98

D0600.10CCBL Rev A1
NUT, M6 X 1.0, SPRINGLOCK, CLASS 8, 
BLACK CHROMATE $10.00

CG0003.1B6 Rev A	 INDEX SPRING	 $10.01
CF0019.1B6A Rev A O-RING $10.08
J0162.05AH Rev A1 SPACER, STEERING DAMPER MOUNT $10.15
H0032.1B6 Rev A STOPPER, CALIPER $10.16
CB0017.06AH Rev B2 WASHER, HARDENED, REAR AXLE $10.19
H0457.1B7 Rev A RESERVOIR CAP, STOP PLATE $10.21
CM0007.1B9 Rev B CLAMP, CUSHIONED, 5/8 ID $10.32
HS0020.02A8C Rev A HOSE ASSEMBLY, FUEL VENT $10.33

AA0608.2CXZC Rev A
SCREW, 3/8-16 X 1.0 SHCS, GRADE 8, 
2510N LOCKPATCH, ZINKLAD CLEAR $10.42

CN0046.1B7 Rev A
HOSE CLAMP, STEPLESS EAR, 26.9 - 30.1 
MM $10.47

C0179.07AH Rev B FASTENER, QUARTER TURN SIZE -3 $10.50
M0182.1B6 Rev A REFLECTOR, FRONT, AMBER $10.50
C0019.1B6 Rev A LINER, CRATE BASE, 3 MIL VCI $10.57
G0606.07AH Rev C IDLER SPROCKET SPACER, RACE $10.68

M0139.1AMA Rev C3
BODYWORK HEAT DEFLECTOR, RIDER 
RIGHT $10.68

EA0002.1B6 Rev A Dust Seal, Wheel Bearing $10.78
EA0002.5AK Dust Seal, Wheel Bearing $10.78
G0417.1B6 Rev A MASTER LINK, DRIVE CHAIN $10.78
F0100.1B6 Rev A VALVE SPRING SUPPORT $10.84
CD0058.1B6 Rev A WELLNUT, M6-1.0 $11.07
CK0002.1B7 Rev A SPRING WASHER 24,5/40/1,8 $11.09
CN0049.1B7 Rev A HOSE CLAMP, SPRING, 009-M74-053 $11.09

G3003.06AH Rev A
FRONT AXLE NOSE CONE, ENDURANCE 
RACING $11.17

M0106.1B7A Rev A REFLECTOR ASSEMBLY, FRONT, AMBER $11.19

J8173.09AZ Rev B
SENSOR MOUNT, FORK CLAMP, MOUNT 
HALF $11.20

P0076.1B6 Rev A GASKET, VELOCITY STACK $11.24
Q0246.1B6 Rev A RADIATOR HOSE, TSTAT TO LH RAD $11.24
P0394.1AM Rev A SENSOR $11.33

J8174.09AZ Rev A
SENSOR MOUNT, FORK CLAMP, 
THREADED HALF $11.34

P0115A.1B6 Rev A FUEL CELL VENT (AS PURCHASED) $11.51
X0015.1B6 Rev A CLUTCH PLATE 1,5 MM $11.70
E0028.1B6 Rev A NEEDLE BEARING 12X16X10 HK1210-B $11.75



S0181.12AZ Rev A GASKET, HEADER $11.79
P0046.10B5 Rev B REED, CRANKCASE BREATHER $11.86
P0138.1B6 Rev A Sensor, IAT $11.90
CN0017.1B7 Rev A HOSE CLAMP, SPRING TYPE, 19MM $12.01
J8170.1B7 Rev A SPRING COLLAR B $12.01
J8137.1B7 Rev A PISTON RING $12.04
X1001.1B6 Rev A CLUTCH ACTUATOR O-RING KIT $12.25

N0408.1B7AZDK Rev A
FOOTPEG BODY, KNURLED, ANODIZED 
TITANIUM $12.29

C1180.16A0 Rev A
FUEL PUMP ELECTRICAL CONNECTOR 
TERMINAL SERVICE KIT $12.31

X0067.1B6 Rev A IMPULSE FITTING $12.52
Y1010.1B6 Rev A WIRE GUIDE, FRONT SPROCKET COV $12.78
C1035.1B9 Rev A SELF ADHESIVE CABLE TIE MOUNT $12.87
CJ0002.1B6 Rev A OIL SEAL BA 12X20X5 FPM $12.94
Q0123.10B5 Rev A -6 AN Straight Push On Fitting $13.02
H0022.1B6 Rev A BLEEDER SCREW $13.09
J4400.1B6 Rev B FERRULE, STEERING DAMPER MT $13.23
E0029.1B6 Rev A SLEEVE $13.27

CA0154.1B7 Rev A
SCREW, M6-1.0 x 22, HEX FLANGE 
HEAD, BLACK $13.30

J8140.1B7 Rev A GUIDE BUSHING $13.30
P0423.10B5 Rev B Injector Retainer $13.30
Q0096.1B6 Rev A PLUG SCREW M12X1,5 DIN 908 $13.36
S0181.1B6 Rev A GASKET, HEADER $13.37

C0181.07AH Rev B RECEPTACLE, QUARTER TURN FASTENER $13.40

P0813.1B7 Rev A WIREFORM, THROTTLE CABLE RETAINER $13.40
Q0430.1B6 Rev A OIL SEAL A 15X26X7 FPM $13.40
CG0012.08B2 Rev B SPRING, EXHAUST $13.43
C0515.1B6 Rev A KEY, BLANK $13.44
G0441.1B6 Rev A RUBBER DAMPER $13.45
YH401.1B6 Rev A WIRE HARNESS, HEADLAMP, DOM $13.48
Y1011.1B6 Rev A Starter Solenoid Cover $13.48
H0026.1B6 Rev A BRAKE PAD PIN $13.55
P0813.1B6 Rev A WIREFORM, THROTTLE CABLE RET $13.58
CH0019.10B5 Rev B Grommet Insert $13.71
M0264.1B6 Rev A Belly Pan Bracket, LH $13.72
Y0114.1B6 Rev A LABEL, L-I BATTERY, EBR LOGO $13.83
N0517.1B6 Rev A SPACER, SHIFT LINKAGE $14.25
C0008.1B6 Rev A TIE DOWN, RATCHET, 92" $14.42
H0882.1B7 Rev B BRACKET, COOLING SCOOP LOCK $14.42
Q0232.1B6 Rev C RADIATOR HOSE, RH RAD TO Y $14.50
CF0048.1B7 Rev A O-RING, FUEL CAP RETAINING RING $14.57
H0876.10B5 Rev A RESERVOIR BRACKET, RACE $14.62
CA0040.1B6 Rev A DISTANCE SCREW M6 $14.63



P0423.10B5 Rev C Injector Retainer $14.63
C0178.1B6 Rev A LABEL SET, 1190RS $14.67

CA0118.08AZ Rev B
BOLT, M5 X 24.5, HEXAGON SOCKET, 
SRT CLUTCH $14.91

Q0288.1B6 Rev A FITTING, 3/8 NPT X 1/2 HOSE $14.98

G0328.05AH Rev B
REAR WHEEL BEARING SPACER, OUTER 
LEFT $15.09

M0767.1B7 Rev A GRAPHIC, INTAKE COVER, RIGHT $15.09
CK0037.1B6 Rev B SPRING, FRONT ROTOR, BELLEVILL $15.12
W0101.1B6 Rev A NEEDLE PIN ISO 8735-10X75-A-ST $15.23
C0293.1B7 Rev A LABEL SET $15.40

CH0032.1AY Rev A
SLEEVE, STRUCTURAL TAILSECTION M8 
BOLT $15.40

M0263.08AZ Rev B BRACKET, BELLY PAN TO FAIRING, RIGHT $15.40
N0516.1B7 Rev A TOEPEG, SHIFT/BRAKE PEDAL $15.40
P0189.1B6 Rev A DRAIN PLUG, FUEL PUMP, W/ ORIN $15.60
CN0010.1B6 Rev A HOSE CLAMP, POWERGRIP, 30-38 $15.61

A10180.2CCZK Rev A
SCREW, M10-1.5 X 180 SHCS, CLASS 8.8, 
ZINKLAD BLACK $15.64

R0009.1B6 Rev A
GASKET, CLUTCH INNER DIAPHRAGM 
COVER $15.74

V0025A.09AZ Rev B
BASE GASKET, .010", CARBON STEEL, 
NITRILE COATED $15.75

Q0095.08AZ Rev A JET 70 $15.86
Y0481.1B6 Rev A SCREW HOUSING, HEADLAMP ADJ $15.96
F0123.13BW Rev A VALVE SPRING, INNER $16.07
G0112.12AZ Rev A SPACER, FRONT AXLE $16.10
P0064.1B6 Rev A HOSE, EVAP THROUGH AIRBOX $16.17
H0205.1AA Rev B1 Master cylinder, rear $16.25
CR0001.1AM Rev A4 PISTON LINING 22X17,8X3,8 $16.28
Q0064.1B6 Rev A OIL FILTER $16.62
C0235.1B6 Rev A PIN, FOOTPEG $16.63
Q0265.1B6 Rev A TUBE, DRAIN $16.72
C0009.1B6 Rev A TIE DOWN, RATCHET, 126" $17.01
H0506.1B6 Rev B DRIVE BUSHING, FRONT ROTOR $17.09
X0014.1B6 Rev A CLUTCH PLATE 1,5 MM $17.09
CB0026.1B6A Rev A THRUST RING 25/43,6/5 $17.11
P0204.1B7 Rev A INJECTOR RETAINER, LOWER $17.25

CB0056.1AY Rev A
WASHER, STRUCTURAL TAILSECTION M8 
BOLT $17.50

Q0072.1B7A Rev A PLUG, OVERFLOW BOTTLE $17.56
P0242.1B6 Rev A RETAINING CLIP, FUEL PUMP $17.71
Q0260.1B6 Rev B TUBE, HEAD OUTLET $17.82
CN0001.1B6 Rev A CLAMP 73 $18.17
CB0059.1AY Rev A WASHER, HARDENED, REAR AXLE $18.23



M0012.10AZ Rev A LARGE EB RACING DECAL, WHITE $18.48
M0014.10AZ Rev A ERIK BUELL RACING DECAL SET $18.48
M0017.10AZ Rev A EBR DECAL SET, BLACK $18.48
M0726.11AZ Rev A EBR Logo Set, Black $18.48

CA0122.1AY Rev C
SCREW, M8 - 1.25 X 65MM, 10MM HEX 
HEAD, AXLE ADJUSTER $18.51

N0516.08AZ Rev A2 TOEPEG, SHIFT PEDAL $18.63
R0012.1B6 Rev A GASKET, VALVE COVER, INNER $18.63
Y0480.1B6 Rev A PIVOT, HEADLAMP ADJUSTER $18.76
N0599.1B6 Rev A BRAKE LEVER BUSHING $18.79
M0142.1B6 Rev A REAR AXLE SLIDER $18.84

P1804.1C5 Rev A
KIT, INTAKE FLANGE (MANIFOLD) W/ 
GASKET $18.88

P0338.1B6 Rev A -6 AN Male Flare to M14-1.5 $18.94
CB0024.1B6 Rev A THRUST WASHER 30,2/50/2,5 $19.19
EB0004.1B6 Rev B BUSHING, TOP HAT, FRONT ROTOR, $19.25
C0596.2B7 Rev A ISOLATING PAD, INTAKE COVER, TOP $19.32
Y1013.1AM Rev A HARNESS SUPPORT $19.39
G0620.11AZ Rev A SPACER, WHEEL BEARING SEAL $19.43
J8135.1B7 Rev A SPRING COLLAR $19.56
H0448.1B6 Rev A PLUG, BRAKE SCOOP MOUNT $19.60
F0140.1C5 Rev A VALVE, INTAKE, 41.3 MM $19.68
CD0034.1B7 Rev A HEX NUT M24X1,5 $19.71
C3601.1B7 Rev A CLAMP, MASTER CYLINDER $19.80
CD0031.1B7 Rev A HEX NUT M12X1 MK $19.87
P0144.1B7 Rev A SEAL, AIRBOX $19.96
P0071.1B6 Rev A HOSE, CARBON CAN. INLET $19.99

AA0412.11CXDZK Rev A

SCREW, 1/4-20 X 1.5 TRUSS TORX, 
GRADE 2, 2510N LOCKPATCH, ZINKLAD 
BLACK $20.02

F0101.1B6 Rev A VALVE STEM SEAL 5,5 $20.10
C3607.1B7 Rev A HOSE, HYDRAULIC RESERVOIR $20.17
Y1015.1B7 Rev A BATTERY LUG GUARD $20.17
Y1011.1B7 Rev B STARTER SOLENOID COVER $20.33
Q0261.1B6 Rev C TUBE, FILL BOTTLE $20.44
K0402.1B6 Rev A REAR SHOCK SLEEVE $20.64

Q0234.1B7 Rev B
RADIATOR HOSE, OVERFLOW BOTTLE 
INLET $20.64

Q0242.1B7 Rev A $20.64
X0076.1B6 Rev A OIL SEAL 12X22X7 $20.65
E0040.1B6 Rev A Bushing $20.79
C1000.1B6 Rev A Owners Manual, 2012 1190RS $20.93
R0021.1B6 Rev A PLUG, STATOR COVER $20.99

CB0058.1AY Rev A
WASHER, STRUCTURAL TAILSECTION 
M10 BOLT $21.00

CH0025.08AZ Rev A2 SPACER, BEARING, SWINGARM PIVO $21.00



C0018.1B6 Rev A BAG, VCI, GUSSETED $21.01
S0090.1B7 Rev A HEAT SHIELD SUPPORT $21.10
J8138.1B7 Rev A SLIDE BUSHING $21.25
F0123.10B5 Rev A VALVE SPRING, INNER $21.28
P0268.1B6 Rev A FUEL RAIL ASSEM $21.49
Q0071.10AZ Rev A Coolant Overflow Bottle $21.49
R0002.1B6 Rev A GASKET, VALVE COVER, OUTER $21.71
Q0225.1B6 Rev A HOSE, THERMOSTAT TO PUMP $21.80
C0173.1B6 Rev A FASTENER, QUARTER TURN SIZE -9 $21.95
C0175.1B6 Rev A FASTENER, QUARTER TURN SIZE -7 $21.95
C0177.07AH Rev A FASTENER, QUARTER TURN SIZE -5 $21.95

CN0051.1B7 Rev A HOSE CLAMP, WORM-DRIVE, 52-76 MM $21.95
CN0024.1AY Rev C 1-EAR CLAMP, 25.4-28.6 MM $22.08
Q0427.1B6 Rev A IMPELLER, WATER PUMP $22.18
S0127.08B1 Rev A CLAMP, HEADER TO MUFFLER $22.26
X0077.1B6 Rev A OIL SEAL A 20X35X7 FPM $22.47
X0072.1B7 Rev A INNER DISK PLATE $22.48

C3602.1B9 Rev A
CLAMP, MASTER CYLINDER W/ MIRROR 
MOUNT $22.64

V0170.1B6 Rev A STUD DIN 976-2 MFS 7X30 $22.75
N0507.08AZ Rev A2 ROD END, MALE, RH THREAD $22.79
CH0033.1AY Rev B SPACER, IGNITION SWITCH $22.95
EB0027.1B7 Rev A BUSHING, TOP HAT, IDLER SPROCKET $23.10

J0130.3A8 Rev A
STEM, STEERING, YELLOW DICHROMATE 
FINISH $23.10

M0107.1B6 Rev A REFLECTOR, RED $23.10
M0108.1B6 Rev A REFLECTOR, REAR, RED $23.10
C0002.1B6 Rev A Crate End, Front $23.28

S0124.1B7 Rev A
CLAMP, PRIMARY TO SECONDARY 
MUFFLER, 51-57 MM $23.41

L0875.09B5 Rev A1
MOUNTING BLOCK, SEAT TO 
TAILSECTION $23.49

H0035.10B5 Rev A CAP, REAR BRAKE LINE, RACE $23.52
N0002.02A8 Rev J2 HANDLEBAR, 7/8 IN, CLIPON $23.63
P0025.1B7 Rev A INTAKE FUNNEL $23.77
H0403.1B6 Rev A CLAMP, LOOP, CUSHIONED $23.81
Q0263.1B6 Rev B TUBE, OUTLET, RIGHT RADIATOR $23.87

S0183.1B7 Rev A
CLAMP, FRONT HEADER TO MUFFLER, 
62-70 MM $23.87

C0005.1B6 Rev A Crate End, Rear $23.98

S0188.1B7 Rev A
CLAMP, REAR HEADER TO MUFFLER, 67-
74 MM $24.02

C3600.1B7 Rev A KIT, 90 DEGREE CONNECTOR $24.07
P0876.1B6 Rev A BRACKET, CARBON CANISTER BRKT $24.15
CD0020.1B6 Rev A NECK NUT M10X1 $24.26



E0040.08AZ Rev A2 BUSHING, TOP HAT $24.33

CA0038.1B6 Rev A
CONTACT SCREW M10 ASSY (NEUTRAL 
SWITCH) $24.47

CH0007.1B6 Rev A SPACER, RIDER FOOTREST $24.49

G0901.12B8 Rev A
COMPENSATOR CUSHION, SPROCKET 
CARRIER, REAR, MAGTAN, JB550-80 $24.50

P0247.10B5 Rev A CLAMP POST, SHOWER HEAD $24.64
Y1033.10B5 Rev A BRACKET, BATTERY STRAP $24.67
Q0262.1B6 Rev B TUBE, OUTLET, LEFT RADIATOR $24.71
X0070.1B6 Rev A OIL SEAL AS 40X52X7 $24.82
CE0005.1B7 Rev A CIRCLIP 21.0 X 1.6 W/BENT END $25.10
Q0111.1B7 Rev A OIL FILLER PLUG $25.87
Q0309.1B6 Rev A RETAINING PLATE, SIGHT GLASS $25.87
G0327.1AY Rev C NUT, REAR AXLE $25.93

N0137.1B7 Rev B
WASHER/RETAINER, PASSENGER SEAT 
STRAP $26.03

Q0269.1B6 Rev B RADIATOR HOSE, TSTAT TO FILL $26.03
Y0635.09AZ Rev A1 BRACKET, STARTER SOLENOID $26.25

P0034.2B7 Rev A
BRACKET, THROTTLE CABLE, REDUCED 
POWER THROTTLE CAM $26.39

X0875.1B9 Rev B BRACKET, CLUTCH REMOTE RESERVOIR $26.80
E0016.1B6 Rev A NEEDLE BEARING 15X21X16 $27.26

G0417A.13BW Rev A
MASTER LINK, DRIVE CHAIN, 
PROFESSIONAL $27.44

P0743F.1B7 Rev A
BYPASS PORT ORIFICE, 2.0 MM, 
CYLINDER HEAD $27.57

R0008.1B6 Rev A GASKET, STATOR COVER $27.57
V0026.1B6A Rev A GASKET, CYLINDER HEAD, 106/027 $27.65

Q0290.1B7 Rev A
Y-FITTING, THERMOSTATS TO WATER 
PUMP $27.72

CA0099.08AH Rev A2
SCREW, 10-32 X 5/16 BUTTON SOCKET 
HEAD CAP SCREW, STAINLESS STEEL $27.83

P0277.1AM Rev B4 O2 SENSOR, REAR $27.88
N0509.1B7 Rev A TOEPEG AND RUBBER ASSY $27.93
C3452.14A0 Rev A USB FLASH DRIVE, 2 GB $28.00
C0165.1B6 Rev C BRACKET, CABLE/HOSE RETENTION $28.03

E0002.1AM Rev B4
BEARING, FLANGED, STEERING HEAD, 20 
DEGREE ANGULAR CONTACT $28.28

E0004.12AZ Rev A BEARING, FRONT WHEEL $28.42

S0185.1B7 Rev A
GASKET, MUFFLER INLET, FRONT 
HEADER $28.49

G0112.1B6A Rev A SPACER, FRONT AXLE, RIGHT $28.55

M0297.1B9AZBG Rev A
FAIRING, RIGHT, UPPER, CLEAR 
ANODIZED $28.60



CA0035.1B7 Rev A
TORX-SCREW ASSY M11X1,5X171 (HEAD 
BOLT) $28.64

M0560.1B7 Rev A LOWER CHAIN GUARD $28.64
Q0062.1B6 Rev A OIL DUCT COVER $28.80
M0340.1B7 Rev A SPACER, OUTBACK FENDER $29.04

Q0232.1B7 Rev A
RADIATOR HOSE, CROSSOVER LEFT TO 
RIGHT RADIATOR $29.11

F0124.10B5 Rev A VALVE SPRING, OUTER $29.22
S0175.1AMA Rev C3 Heat shield, header $29.30
S0127.1B6 Rev A CLAMP, Hose & Tube, 304SS $29.39
Q0235.1B7 Rev B DRAIN HOSE, OVERFLOW BOTTLE $29.88
G0600.07AH Rev B1 SPROCKET, IDLER, RACE $29.89
Q0097.1B6 Rev A MAGNETIC PLUG M18X1,5 $30.24
E0018.1B6 Rev A NEEDLE BEARING K 25X29X13 PA66 $30.42

CB0061.1AY Rev C
WASHER, TRANSMISSION OUTPUT 
SPROCKET $30.49

V0061.1AMA Rev C1 PISTON PIN 22X14X59,7 $30.52
M0263.1B6 Rev B Belly Pan Bracket, RH $30.73

EA0003.1B6 Rev A DUST SEAL, WHEEL BEARING, 62X42X4 $30.80

H0881.1B7 Rev B
BRACKET, FRONT BRAKE REMOTE 
RESERVOIR $30.80

K0020.07AH Rev B2 CHAIN SLIDER BLOCK $30.80
L0051.1B6ZT Rev A PINCH SPOOL, RIGHT REAR $30.80
L0053.1B6ZT Rev A PINCH SPOOL, RIGHT CENTER $30.80

P0089.1B7 Rev A
COALESCENT FILTER, CRANKCASE 
BREATHER $30.80

S0875.1B7 Rev A
BRACKET, SECONDARY MUFFLER 
SUPPORT $30.80

V0025.1B6 Rev A GASKET, CYLINDER BASE $30.88

M0741.1B7 Rev A
GRAPHIC, TAILSECTION, RIGHT, RED, 
WHITE, BLUE $30.95

J0150.1B6 Rev B BEARING CUP, 0 DEGREE $30.98
J0153.08AZ Rev A BEARING CUP ASSY, OFFSET 0.5 $30.98
CB0051.09AZ Rev A1 WASHER, TOP, FRONT ROTOR $31.12

C2072.16A0 Rev A

Delphi 12094429 Metri-Pack Terminal 
Removal Tool, Use with 150, 280, GT150 
& GT280 Series $31.35

M0570.1B7 Rev A UPPER CHAIN GUARD $31.42

P1804.1AM Rev A1
KIT, INTAKE FLANGE (MANIFOLD) W/ 
GASKET $31.47

N0605.14BX Rev A ROD, SHIFT LINKAGE, GP $31.50

P0071.1B7 Rev A
HOSE, CARBON CANISTER TO PURGE 
VALVE $31.72

M0050.1B7 Rev B TRIPLE CLAMP BLOCK OFF $32.03



N0402.1AMEZT Rev C2
FOOTPEG SUPPORT, RIDER, LEFT, BLACK 
ANODIZED $32.31

Q0083.1B6 Rev A OIL COLLECTOR $32.96
G0323.1B6A Rev A SPACER, REAR WHEEL BEARING $33.07

H0881.1B9 Rev B
BRACKET, FRONT BRAKE REMOTE 
RESERVOIR $33.11

V0075.1B6 Rev A SPARK PLUG 10 (NGK CR9EKB) $33.35

EB0026.1B7 Rev A
SLEEVE BUSHING, INSULATING, 
FOOTPEG $33.42

M0345.1B6A Rev A SUPPORT BRKT, SIDE FAIRING, R $33.48

H0881A.1B7 Rev A
BRACKET, FRONT BRAKE REMOTE 
RESERVOIR (for Vortex Clamps) $33.73

N0130.1B7 Rev A PASSENGER SEAT STRAP $33.88

M0767.2B7 Rev A GRAPHIC, INTAKE COVER, RIGHT, BLACK $33.95
M0767A.2B7 Rev A GRAPHIC, INTAKE COVER, RIGHT, RED $33.95
M0768.2B7 Rev A GRAPHIC, INTAKE COVER, LEFT, BLACK $33.95
N0604.14BX Rev A ROD, SHIFT LINKAGE, STANDARD $34.65

S0186.1B7 Rev A GASKET, MUFFLER INLET, REAR HEADER $34.65

L0040.08AZ Rev C
BRACKET, LICENSE PLATE, LOKI II 
RACING $34.86

X0087.1C5 Rev A SLEEVE $34.90

P0725.1B7 Rev A AIRBOX SEAL, HARNESS PASS THROUGH $34.96
C1005.1B6 Rev A PARTS LIST, 2012 1190RS $35.00

E0005.08AZ Rev B
BEARING, REAR WHEEL, 62 X 35 X 14 
MM $35.00

H0448.1B6 Rev B PLUG, BRAKE SCOOP MOUNT $35.00
M0344.1B6A Rev A SUPPORT BRKT, SIDE FAIRING, L $35.33
G0325.12AZ Rev A SPACER, FRONT WHEEL $35.35

G0329.05AH Rev B2
REAR WHEEL BEARING SPACER, OUTER 
RIGHT $35.35

G0329.08AZ Rev A2
REAR WHEEL BEARING SPACER, OUTER 
RIGHT $35.42

F0059.1B6 Rev A CHAIN GUIDE $35.55
Y0634.2B7 Rev 0 WHEEL SPEED SENSOR $35.63
X0060.1AM Rev A3 LOW PRESSURE HOSE 950 MM $35.78

M0899.13AZ Rev A
BRACKET ASSEMBLY, BELLY PAN 
MOUNT, RACE MUFFLER $35.81

Q0053.1B6 Rev A OIL PUMP GEAR 38T $35.88
Q0431.1B6 Rev A ROTARY SEAL $35.91
H0203B.1B6 Rev A CLUTCH SWITCH/BANJO BOLT M10X1 $36.76
P0333.05AH Rev A FUEL LINE FITTING, 45 DEGREE $36.93
M0819.1B6 Rev A GRAPHIC, BRAKE CALIPER $37.35
M0819.1B6 Rev B GRAPHIC, BRAKE CALIPER $37.35



C2101.1B6 Rev A
Water Pump Needle Bearing Installer, 
Cover $37.79

Y0803.1B7 Rev A SWITCH SET, BRAKE LIGHT $38.19
Q0031.1B7 Rev A OIL LINE ASSEMBLY, COOLER RETURN $38.21
E0039.08AZ Rev A2 BEARING, NEEDLE $38.47
G0313.1B6 Rev A STEM, VALVE, W/CAP $38.50
Q0041.1B6A Rev A NIPPLE 13,2/9,5 M14X1,5 MK $38.60
C0370.1B9 Rev B GUIDE, CABLE/WIRE $38.81
J0001.08AZ Rev A1 STEERING STOP BLOCK $39.03
L0174.1B6 Rev A SIDESTAND PIVOT PIN $39.20
Y0414.1B6A Rev A HEADLIGHT ADJUSTER FRAME $39.20

X0875A.1B7 Rev A BRACKET, CLUTCH REMOTE RESERVOIR $39.73
F0058.1B6 Rev A CHAIN GUIDE $39.75
C0003.1B6 Rev A Crate Side $39.90

G0328.08AZ Rev A2
REAR WHEEL BEARING SPACER, OUTER 
LEFT $40.78

Q0225.1B7 Rev A
RADIATOR HOSE, RIGHT THERMOSTAT 
TO Y-FITTING, WATER PUMP $40.96

N0556.1B7ZBG Rev A
CLEVIS, RIDER FOOTPEG, CLEAR 
ANODIZED $41.27

M0038.1B7 Rev C RADIATOR INLET DUCT, LEFT $41.43
M1142.16C1 Rev A KIT, REAR AXLE SPOOL/SLIDERS $41.99
H0021.05AH Rev B3 BRAKE PAD RETAINING SPRING $42.00

X0875.1B7 Rev A BRACKET, CLUTCH REMOTE RESERVOIR $42.00
C3606.1B7 Rev A COVER, DIAPHRAGM $42.20
M0040.1B7 Rev C RADIATOR OUTLET DUCT, LEFT $42.20
N0307.1AM Rev C2 CABLE ASSEMBLY, THROTTLE OPEN $42.28
M0284.1B6A Rev A BRACKET, RFLCTR MNT, FRT, RIGH $42.35
Y0724.02A8 Rev F1 Ignition Switch w/ Key $42.53
N0032.1B7 Rev A SEAT LATCH $42.69
G0013.08AZ Rev A2 CHAIN SLIDER BLOCK, UPPER $42.88

P0813.1B9 Rev A WIREFORM, THROTTLE CABLE RETAINER $43.12
X0007.1B6 Rev A FORK SPINDLE $43.18
N0050.1B6 Rev A HAND GRIP, LEFT $43.60
J0135.1AYZBG Rev A Steering Stem Nut $43.74
P0044.10B5 Rev B REED BLOCK, BREATHER $43.89
L0167.1B6 Rev A SIDESTAND LEG ASSEMBLY $43.94
H0070.1AY Rev A ROD END BEARING, SPHERICAL, 6 $44.35

C2102.1B6 Rev A
Inboard Water Pump Needle Bearing 
Installer $44.49

L0052.1B6 Rev B SIDESTAND STOP BRACKET $44.66

P0823.1B9 Rev A
WIREFORM, CLUTCH HOSE/THROTTLE 
CABLE RETAINER $44.66



M0301.1B6YCX Rev A
PAINT, TOUCH-UP, PHANTOM 
METALLIC, BRUSH $45.43

M0301.1B7YDX Rev A PAINT, TOUCH-UP, GUNSMOKE, BRUSH $45.43

M0310.1AMYCP Rev A1
PAINT, TOUCH-UP, GRAPHITE BRONZE, 
AEROSOL $45.43

G0328.11AZ Rev A
REAR WHEEL BEARING SPACER, OUTER 
LEFT $45.50

N0606.08AZ Rev A1 END, ROD, MALE, LH THREAD $45.67
U0014.1B6 Rev A SEALING SLEEVE $45.89

C2107.1B6 Rev A Balancer Shaft Needle Bearing Installer $46.06
E0050.1AY Rev A INNER RING, IR35X40X20.5 $46.20
K0437.1B7 Rev B Bracket, Shock Remote Reservoir $46.20
R0028.1B7 Rev A PLUG, CLUTCH DIAPHRAGM COVER $46.20

X0875.1B7 Rev B BRACKET, CLUTCH REMOTE RESERVOIR $46.20

Y1018.1B7 Rev B
WIRE GUIDE, FUEL PUMP, W/ REAR 
BRAKE RESERVOIR MOUNT $46.20

Q0121.10B5 Rev A -6 AN 90 Deg. Push On Fitting $46.24
M0146.1B7 Rev A RIGHT SIDE PANEL, TRUNK PAN $46.35
G0012.08AZ Rev B2 CHAIN SLIDER BLOCK, LOWER $46.38
C2068.1B7 Rev A OIL LINE REMOVER $46.40
Q0122.10B5 Rev A -6 AN 45 Deg. Push On Fitting $46.52
M0870.3B7 Rev A BELLY PAN, LEFT $46.66
P0721.1B7 Rev C AIRBOX SEAL / HOSE MANIFOLD BOOT $46.97
Y0400.3B9 Rev 00 HEADLIGHT, LOW BEAM, WORLD $47.01
N0502.1B6 Rev A FOOTPEG, RIDER, COMMON $47.04
F0100.08B2 Rev A1 BASE, VALVE SPRING $47.25
Q0024.1B7 Rev B BRACKET, RADIATOR MOUNT, LEFT $47.74
P0119.1B6A Rev A PLATE, RETAINING, FUEL CELL VENT $47.75

Q0247.1B7 Rev B
RADIATOR HOSE, RIGHT THERMOSTAT 
TO RIGHT RADIATOR $47.89

P0236.1B7 Rev A
FUEL LINE, FUEL RAIL TO FRONT PORT 
INJECTOR $48.05

X0010.1B6 Rev A INDEX LEVER ASSY $48.19
N0033.1B7 Rev A BRACKET, SEAT LATCH $48.20
M0347.10B5 Rev A FRONT FAIRING MOUNT $48.30
Q0270.1B6 Rev A SIGHT GLASS $48.40

Y0408T.13A0 Rev A
DRIVING LIGHT, 55W, TEST & 
PROTOTYPE $48.76

Q0075.1B6 Rev A OIL NOZZLE ASSY $49.52
N0031.1B7 Rev A CABLE, SEAT LOCK $49.57
C3609.1B7 Rev A COVER, DIAPHRAGM $50.36
G0012.1B7 Rev A CHAIN SLIDER BLOCK $50.40
Y0435.3B9 Rev 00 HEADLIGHT, HIGH BEAM, WORLD $50.65



R0001.1B6 Rev A GASKET, CLUTCH COVER $50.67

M0297.1B9AYT Rev A
FAIRING, RIGHT, UPPER, DESIGNER 
BLACK $50.96

Y0320.1B6 Rev A POSITIVE BATTERY CABLE $50.97
E0009.1B6 Rev A BUSHING, FLANGE, 3/8" SHAFT $51.10
Q0015.1B6 Rev A OIL NOZZLE ASSY $51.13
R0028.1B6 Rev A PLUG $51.14

P0237.1B7 Rev A
FUEL LINE, FUEL RAIL TO REAR PORT 
INJECTOR $51.44

E0005.1B6 Rev A Bearing, Wheel $51.59
X0030.1B6 Rev A FRICTION PLATE 3,5 MM $51.59
P0018.2B7 Rev C THROTTLE CAM, REDUCED POWER $52.01

M0762.1B9 Rev A
GRAPHIC, SIDE FAIRING, LEFT, BLACK, 
YELLOW $52.21

L0203.1B6 Rev A SIDESTAND SPRING EXTENSION PLATE $52.30
Y0435.1B6 Rev A HEADLIGHT, HI BEAM, WORLD $52.51
F0020.1B6 Rev A CHAIN TENSION GUIDE $53.13
Q0120.10B5 Rev A -6 AN 120 Deg. Push On Fitting $53.16
Y0400.1B6 Rev A HEADLIGHT, LO BEAM, DOM $53.71

Q0226.1B7 Rev A
RADIATOR HOSE, LEFT THERMOSTAT TO 
Y-FITTING, WATER PUMP $53.75

E0024.1B6 Rev A BALL BEARING 61805 $53.90
L0152.1B7 Rev B SIDESTAND BRACKET $53.90

S0114.1B7 Rev A SUPPORT STRAP, SECONDARY MUFFLER $53.90

S0114.1B7YT Rev A
SUPPORT STRAP, SECONDARY MUFFLER, 
DESIGNER BLACK $53.90

C0007.1B6 Rev A Crate Bag, Closed Top $54.25
Y0442.14AZ Rev A STATOR ASSEMBLY $54.29

G0328.06AH Rev A2
REAR WHEEL BEARING SPACER, OUTER 
LEFT, ENDURANCE RACING $54.34

G0440C.09AZ Rev A
SPROCKET, TRANSMISSION OUTPUT, 15 
TOOTH $54.60

C2142.1B6 Rev A Swingarm Bearing Install Cup $54.84
C0050.10AZ Rev A CYLINDER HEAD STUD $54.88

N2211.1B6ZBG Rev 00 BILLET, HANDLEBAR, CLEAR ANODIZED $54.88
G0012.1AY Rev C CHAIN SLIDER BLOCK $55.44
C2148.1B6 Rev A Bearing Installer, Large $55.58
CD0032.1B6 Rev A HEX NUT M24X1,5 $55.62
Q0011.1B7ZT Rev A GRILLE, RADIATOR, BLACK, ANODIZED $55.90

G0328.1B7 Rev A
SPACER, REAR WHEEL BEARING, OUTER 
LEFT $56.00

Q0080.1B6 Rev A PRESSURE RETAINING VALVE $56.01
N0029.1B7 Rev A PLATE, SEAT LOCK/LATCH $56.36
M0344.1B7 Rev B RADIATOR OUTLET DUCT STANDOFF $56.67



K0101.1B6XT Rev B BRACE, swingarm $56.83
C2147.1B6 Rev A Bearing Installer, Small $56.97
Q0016.1B6 Rev B GUARD, FAN $56.98

Q0233.1B7 Rev A
RADIATOR HOSE, Y-FITTING TO WATER 
PUMP $57.60

K0200.1B6A Rev A SHAFT, SWINGARM PIVOT $57.75
R0025.1B6YDX Rev A Oil Screen Cover, Gunsmoke $58.00
B-49140 Rev A WATER PUMP GEAR TIMING PIN $58.87
H1522.1B6 Rev A BRAKE LINE, REAR, ASSY $59.05
P0036.1B7 Rev A HOSE, ENGINE BREATHER $59.08

N0205.1B7ZBG Rev B
HANDLEBAR TUBE, LEFT, CLEAR 
ANODIZED $59.14

P0072.1B7 Rev A
HOSE, PURGE VALVE TO INTAKE 
MANIFOLD $59.14

EB0004.09AZ Rev A1
TOP HAT BUSHING, FRONT ROTOR, 
5.0MM $59.15

F0080.1B6 Rev A FINGER FOLLOWER SHAFT $59.46
G0321.11AZ Rev A Axle, Rear $59.64
Q0248.1B6A Rev A RADIATOR HOSE, TSTAT TO RH RAD $59.68

Q0231.1B7 Rev A
RADIATOR HOSE, RIGHT RADIATOR TO 
WATER PUMP $59.91

X1086.1C5 Rev A HYDRAULIC PISTON ASSY $59.94
H0021.1B6 Rev A BRAKE PAD RETAINING SPRING $60.21
Q0023.1B7 Rev C BRACKET, RADIATOR MOUNT, RIGHT $60.21
N0502.07AH Rev C1 FOOTPEG, RIDER, COMMON $60.31

G0440B.09AZ Rev A2
TRANSMISSION OUTPUT SPROCKET, 18 
TOOTH $61.03

Q0122.1B6 Rev A THERMOSTAT $61.14
M0535.08AZ Rev A1 HEADLIGHT COVER, RIGHT $61.25

C0711.14A0 Rev 0
LUBRICANT, ASSEMBLY, CONNECTING 
ROD, 10g $61.59

G0328.1B7A Rev A
REAR WHEEL BEARING SPACER, OUTER 
LEFT $61.60

G0329.1B7A Rev A
REAR WHEEL BEARING SPACER, OUTER 
RIGHT $61.60

S0199.1B7 Rev A
RUBBER GASKET, SECONDARY MUFFLER 
SUPPORT STRAP $61.60

M0762.1B7 Rev A GRAPHIC, SIDE FAIRING, LEFT $62.09
R0024.1B6YDX Rev A Oil Filter Cover, Gunsmoke $62.22
J0402A.08AZ Rev C STEERING DAMPER CLAMP, 44MM $62.30
N0051.1B6 Rev A HAND GRIP, RIGHT $62.33
M0145.1B7 Rev A LEFT SIDE PANEL, TRUNK PAN $62.37
U0010.1B6 Rev A PLAIN BEARING 42X45X19Y0152.1B6 $62.37
Q0750A.1B7 AMSOIL 20W-50 V-TWIN GALLON $62.49

P0075.1B7 Rev A
HOSE, ROLLOVER VENT TO CARBON 
CANISTER $62.83



N0400.1B7 Rev A FOOTPEG CLEVIS, RIDER $62.99

G0440.09AZ Rev A2
TRANSMISSION OUTPUT SPROCKET, 16 
TOOTH $63.00

J8113E.09AZ Rev A1 FORK SPRING, 0.925KG/MM, BPF $63.21

N0206.1B7ZBG Rev B
HANDLEBAR TUBE, RIGHT, CLEAR 
ANODIZED $63.29

Y0606.1B7 Rev A INTAKE AIR TEMPERATURE SENSOR $63.45
C2104.1B6 Rev A Water Pump Oil Seal Installer $63.53

G0450.08AZ Rev B2
TRANSMISSION OUTPUT SPROCKET 
RETAINING CUP $63.57

G0337.1B7 Rev A CHAIN GUIDE, ENGINE SPROCKET $63.70

Y0503.1B7 Rev A TURN SIGNAL, LEFT FRONT/RIGHT REAR $63.91
N0550.1B7 Rev A FOOTPEG CLEVIS, PASSENGER LEFT $64.11
Y0382.1B6 Rev A OIL PRESSURE SWITCH M10X1 $64.16

M0351.1B9 Rev C
SUPPORT BRACKET, SIDE FAIRING, 
RIGHT $64.19

L0204.1B6 Rev A SIDESTAND SPRING $64.68
Y0401.10AZ Rev A LED TAIL LIGHT $64.68
P0851.1B7 Rev B INTAKE SNORKEL, UPPER $65.14
Y0308.1B6 Rev A HORN $65.30

N0408.1B7ZDK Rev C
FOOTPEG BODY, KNURLED, ANODIZED 
TITANIUM $65.55

N0400.1B6 Rev A BRACKET, FOOTPEG, FOLDING $65.73
C2114.1B6 Rev A Driver $65.79
M0139.1B7 Rev B HEAT DEFLECTOR, RIDER RIGHT $65.91

Q0223.1B7 Rev A
RADIATOR HOSE, CYLINDER HEAD TO 
THERMOSTAT RIGHT $65.91

C2122.1B6 Rev A Seal Installer $66.16

N0348.1B9ZT Rev B
HANDLEBAR CLAMP, UPPER, BLACK 
ANODIZED $66.16

Q0224.1B7 Rev A
RADIATOR HOSE, CYLINDER HEAD TO 
THERMOSTAT LEFT $66.22

CD0033.1B6 Rev A HEX NUT M24X1,5 $66.28
C2150.1B6 Rev A Installer Cup $66.30
H0508.05AH Rev A1 LEVER, BRAKE ADJUSTABLE $66.64
H0446.1B7 Rev A BRAKE COOLING SCOOP, UPPER $66.68

P0244.1B7 Rev A
FUEL LINE, FUEL PUMP TO 
SHOWERHEAD FUEL RAIL $66.84

Q0246.1B7 Rev A
RADIATOR HOSE, LEFT THERMOSTAT TO 
LEFT RADIATOR $66.84

E0027.1B6 Rev A PLAIN BEARING HALF 50X54X21 $67.30
P0353.1B6 Rev A SOLENOID BRACKET $67.30
N0433.08AZ Rev A1 ROD END, FEMALE, RH THREAD $67.48

E0020.1B6 Rev A
BALL BEARING 6206-RS1 30X62X16 TVH 
C4 $67.76



CA0036.1B6 Rev A
COLLAR HEX SCREW M12X1X65 CL12.9 
DIN 6922 $67.87

C2139.1B6 Rev A Front Axle Wrench Tool $68.61
L5000.0 Rev A3 TUBE FRAME BELLY PAN $69.00

J8113H.08AZ Rev A1
FORK SPRING, 0.95KG/MM, SHOWA 
CARTRIDGE RACE $69.30

N0151.1AY Rev A CASE, THROTTLE ASSEMBLY $69.41
X0086.2B7 Rev A HYDRAULIC PISTON $69.44

N0408.1B7ZBG Rev A
FOOTPEG BODY, KNURLED, CLEAR 
ANODIZED $69.93

N0205.1B6ZT Rev A
HANDLEBAR TUBE, CLIPON, LEFT, BLACK 
ANODIZED $70.36

L0093.1B7 Rev A Support, Seat Pan $70.59
E0019.1B6 Rev A BALL BEARING 6304-2RSH C4 $70.84
Y0503.1B9 Rev A Turn Signal, Left Front/Right Rear $70.94
Y0504.1B9 Rev A Turn Signal, Right Front/Left Rear $70.94
Q0063.1B6 Rev A OIL SCREEN $71.58

M0265.1B7 Rev B
SEAT LATCH PANEL, TAILSECTION 
BODYWORK $71.92

P0278.1B6 Rev B SENSOR, TEMPERATURE $72.96
N0601.1B7 Rev A SHIFT PEDAL $73.00
CG1007.10AZ Rev A SPRING SET, CLUTCH (6 pcs) $73.15
K0100B.05AH Rev B2 SWINGARM CHAIN DRIVE LUG, LEFT $73.50
X0086.1B6A Rev B HYDRAULIC PISTON $73.67
G0440A.1AY Rev A Sprocket, 530 17 Tooth $74.31
M0580.1B7 Rev B ENGINE SPROCKET COVER $74.69
Y0800.1B6 Rev A SIDESTAND SWITCH $75.04
C2106.1B6 Rev A Water Pump Seal Base $75.08
X0019.1B7 Rev A CLUTCH RELEASE PIN $75.11
Q0084.1B6 Rev A OIL SUMP BAFFLE $75.52
M0030.1AH Rev A1 NUMBER PLATE, FRONT, RACE, XB9R $76.23
Y0320.1B7 Rev A POSITIVE BATTERY CABLE $76.54
P0353.1B7 Rev A BRACKET, ACTIVE INTAKE SOLENOID $76.69
P0753.1B7 Rev A HOSE, FRONT CYLINDER BYPASS PORT $76.87
P0754.1B7 Rev A HOSE, REAR CYLINDER BYPASS PORT $76.87
C2129.1B6 Rev A Screw $76.93
E0005.12AH Rev A BEARING, REAR WHEEL $76.97
CH0021.08AZ Rev A2 SPACER, WHEEL SPROCKET $77.00

E0049.1AY Rev A
NEEDLE BEARING, 40X47X20 HK4020-
2RS $77.00

P0426.1B7 Rev A SUPPORT, FUEL RAIL, LEFT $77.62
C2100.1B6 Rev A Water Pump Timing Pin $77.71
C0010.1B6 Rev A TIE DOWN, Canyon Dancer $78.72

G0440A.09AZ Rev A2
TRANSMISSION OUTPUT SPROCKET, 17 
TOOTH $78.75

M0344.1B6 Rev A SUPPORT BRKT, SIDE FAIRING, L $78.90



P0427.1B7 Rev A SUPPORT, FUEL RAIL, RIGHT $78.97
Y0439.1B7 Rev B STARTER SOLENOID LEAD $79.30
Q0363.1B6 Rev A GEROTOR ASSY, PRESSURE $79.70
X0061.1AM Rev A3 SHIFT DRUM W/BEARINGS, KIT $80.50
S0820.14C1 Rev C TAILPIPE FINISHER $81.20
P0501.1B6 Rev A CARBON CANISTER $81.24
CA0034.09AZ Rev B1 SCREW, CONNECTING ROD, M10X1 $81.83
Q0054.1B6 Rev A OIL PUMP GEAR 37T $81.98
K0098B.1B7 Rev A REAR AXLE ADJUSTER, LEFT $82.08

M0658.2B7MDZ Rev A
TAILSECTION BODYWORK, LEFT, RACING 
RED $82.40

M0658.2B7MEC Rev A
TAILSECTION BODYWORK, LEFT, 
INFINEON WHITE $82.40

M0658.2B7MEP Rev 00
TAILSECTION BODYWORK, LEFT, SKY 
ROCKET SILVER $82.40

M0658.2B7MW Rev A
TAILSECTION BODYWORK, LEFT, 
MIDNIGHT BLACK $82.40

X0204.1AY Rev A2 Clutch Lever Assembly $82.52

EB0009.1AY Rev A
BUSHING, TOP HAT, TRANSMISSION 
OUTPUT SPROCKET $82.91

V0050.1C5 Rev A PISTON RING SET (BRP 685369) ?? $82.95
F0140.1B6 Rev A INTAKE VALVE, TITANIUM $83.13
X0060.1B7 Rev A LOW PRESSURE HOSE 950 MM $83.20
S0114.1B6YT Rev A STRAP, MUFFLER MOUNT $83.50
Y0526.1AY Rev D1 TURN SIGNAL, LEFT REAR ONLY $83.97
Y0527.1AY Rev D1 TURN SIGNAL, RIGHT REAR ONLY $83.97
C2105.1B6 Rev A Water Pump Seal Installer $84.69
C0004.1B6 Rev A CRATE TOP $85.23
N0161.1B9 Rev A MIRROR, LEFT $86.37
M0870.1B7 Rev C BELLY PAN, LEFT $87.22
C2113.1B6 Rev A Support $87.46
K0097B.1B7 Rev A REAR AXLE ADJUSTER, RIGHT $87.50
Y0462.06AH Rev A1 CABLE, COM BOX $87.50
C2151.1B6 Rev A Spacer $87.64
E0004.12AH Rev A BEARING, FRONT WHEEL $87.64
F0070.1B6 Rev A FINGER FOLLOWER $87.78

J0161.05AH Rev G
STEERING DAMPER FRAME MOUNT 
BRACKET $87.85

P0047.1B6 Rev A CABLE, ACTIVE INTAKE SOLENOID $88.05
P0128.1B7 Rev A RETAINING RING, FUEL CAP $89.03
X0090.1B6 Rev A SHIFT FORK ASSY (2ND & 4TH GEAR) $89.50
C2124.1B6 Rev A Mainshaft Seal Installer $89.63

J0402.07AH Rev C1
STEERING DAMPER FORK CLAMP, 
41MM $89.92

J8113M.08AZ Rev A1
FORK SPRING, 0.975KG/MM, SHOWA 
CARTRIDGE RACE $91.83



N0112.1B6 Rev A CLUTCH RESERVOIR KIT, 15ML $92.22
G0603.07AH Rev A2 BRACKET, IDLER, RACE $92.40
B-48859 Rev A Clutch Hub Locking Tool - 1125 $92.46
X0113.06AH Rev A1 STM HUB STOPPER $93.10

J0402A.07AH Rev B1
STEERING DAMPER FORK CLAMP, 
43MM $93.63

E0048.08AZ Rev B BEARING, 20 X 37 X 9 MM, SRT CLUTCH $94.43

CA0121.1AY Rev B

BOLT, M10-1.50 X 83 TRUSS HEAD TORX 
T45, TAILSECTION TO FRAME, CLASS 
10.9, BLACK OLIVE $94.81

G0327.06AH Rev C2 REAR AXLE NUT, ENDURANCE RACING $94.85
G0443.11B8 Rev A SPROCKET, REAR 41 TOOTH ALUM $94.96
J0110.1B6ZBG Rev A INSERT, OFFSET ADJ, LOWER 25MM $95.51
J0111.1B6ZBG Rev A INSERT, OFFSET ADJ, UPR, 25MM $95.51
L0040.1AYMBE Rev H LICENSE PLATE BRACKET, BODY BLACK $95.97
Y0804.1B7 Rev A SWITCH SET, CLUTCH $96.35

G0323.05AH Rev D2 REAR WHEEL BEARING SPACER, INNER $96.39
C2111.1B6 Rev A Clutch Hub Locking Tool $96.42
L0092.1B7 Rev C Cross Support, Structural Tailsection $96.71
Y0605.1B7 Rev A COOLANT TEMPERATURE SENSOR $97.02
J0130.1B6 Rev B STEERING STEM $98.03
X0013.1B7 Rev A CLUTCH HUB $98.18
G0443.10AZ Rev A SPROCKET, REAR 41 TOOTH 520 $98.39
C2024.1B7 Rev C Tool Kit $98.56
C2130.1B6 Rev A Expander Pin $98.77

Y0374.1B7 Rev A
BRAKE LIGHT SWITCH / BANJO BOLT, 
M10-1.25 $99.15

X1086.3AM Rev A3 HYDRAULIC PISTON ASSY $99.90
G0443A.10AZ Rev A SPROCKET, REAR 42 TOOTH 520 $100.30
Y0381.1B6 Rev A SENSOR, BANK ANGLE $100.60
G0443E.10AZ Rev A SPROCKET, REAR 46 TOOTH 520 $100.97
Q0030.1B7 Rev A OIL LINE ASSEMBLY, COOLER FEED $101.08
Q0082.1B6 Rev A OIL DUCT COVER $101.39
Q0068.09B5 Rev A RADIATOR CAP $101.50
Q0023.09B5 Rev A LOWER RADIATOR MOUNT, RH $101.64
X0087.1B6A Rev C SLEEVE $101.64
H0523.1B6 Rev A RESERVOIR KIT, 30ML $101.92
P0213.09B5 Rev C AIR FILTER ELEMENT $102.69
G0443K.10AZ Rev A SPROCKET, REAR 39 TOOTH 520 $102.97

Y0745.1AY Rev A HAND CONTROLS, RIGHT HAND SWITCH $103.36

C2140.1B6 Rev A
Steering Head Bearing Install Cups (Qty 
2) $103.39

Q0065.1B6 Rev A OIL PUMP COVER $104.73



C2123.1B6 Rev A Sleeve $105.01

N0048.1B7ZBG Rev C
HANDLEBAR CLAMP, LEFT, CLEAR 
ANODIZED $106.51

CK0033.06AH Rev A1 SECONDARY SPRING, 50 KG $107.07

J8113K.08AZ Rev A1
FORK SPRING, 1.05KG/MM, SHOWA 
CARTRIDGE RACE $107.14

C2115.1B6 Rev A Crankshaft Locking Tool $107.46
CK0032.06AH Rev A2 SECONDARY SPRING, 40 KG $107.52
L0059.1B7 Rev A I-BRACKET, RIGHT $107.55
N0039.1B7 Rev B SEAT, PASSENGER $109.03
N0501.1AY Rev B BRAKE PEDAL $109.16
N0161.1B7 Rev A MIRROR, LEFT $109.40
P0812.1B7 Rev C INTAKE SNORKEL, LOWER $109.65
N0557.1B6ZBG Rev A CLEVIS, FOOTPEG, RIGHT, ANODIZ $109.66
CK0034.06AH Rev A1 SECONDARY SPRING, 60 KG $109.97
C2135.1B6 Rev A Slide Hammer $110.28
G0407.1B7 Rev A DRIVE CHAIN $110.59
G0407.1CA Rev A DRIVE CHAIN, 118 LINKS $110.59
M0762.2B7 Rev A GRAPHIC, SIDE FAIRING, LEFT, BLACK $110.67
M0762A.2B7 Rev A GRAPHIC, SIDE FAIRING, LEFT, RED $110.67
P0268.10B5 Rev A FUEL RAIL ASSEMBLY, LOWER $110.71
C2146.1B6 Rev A Spacer $110.98
F0021.1B6 Rev A CHAIN TENSIONER ASSY $111.03
W0005.1B6 Rev A GASKET, CRANKCASE $111.16
C2152.1B6 Rev A Bolt $111.24
Y0395.1B6 Rev A Starter Solenoid Assembly $111.31
Q0362.1B6 Rev A OIL PUMP HOUSING $111.40
Q0360.1B6 Rev A OIL PUMP SHAFT $111.80
Q0361.1B6 Rev A GEROTOR ASSY, SCAVENGE $111.80
G0443G.11B8 Rev A SPROCKET, REAR 48 TOOTH ALUM $111.99
J8113.09AZ Rev A1 FORK SPRING, 0.95KG/MM, BPF $113.79

X0261.08AZ Rev B
TORQUE LIMITER SPRING, XX, 850N, SRT 
CLUTCH $114.31

K0424.1B7 Rev 00 SPRING, REAR SHOCK, YELLOW $115.49
K0424.2B9 Rev A SPRING, REAR SHOCK, RED $115.49

K0424F.08AZ Rev A1
REAR SHOCK SPRING, SHOWA RACE, 550 
LB/IN $115.49

K0424G.08AZ Rev A1
REAR SHOCK SPRING, SHOWA RACE, 575 
LB/IN $115.49

K0424H.08AZ Rev A1
REAR SHOCK SPRING, SHOWA RACE, 600 
LB/IN $115.49

CQ0001.11AZ Rev C Front Brake Rotor Mntg kit $115.79

M0506.1B9AZBG Rev A
TRIM, PRIMARY MUFFLER, LEFT, CLEAR 
ANODIZED $116.06

M0507.1B9AZBG Rev A
TRIM, PRIMARY MUFFLER, RIGHT, CLEAR 
ANODIZED $116.06



H1531.1C2 Rev A BRAKE LINE, FRONT, ASSEMBLY $116.93

N0047.1B7ZBG Rev C
HANDLEBAR CLAMP, RIGHT, CLEAR 
ANODIZED $117.17

J0105.1AMBYCX Rev A3 TRIPLE CLAMP, UPPER, PIRANHA BLACK $117.22
F0050.1B6 Rev A CAMSHAFT, INTAKE, FRONT $117.60
J8113C.09AZ Rev A1 SPRING, FORK, 1.05KG/MM, BPF $117.85
E0012.06AH Rev A1 BEARING, STEERING STEM $118.72
V0200.1C5 Rev A PISTON 102,976 MM ASSY $119.55
X0066.1B6A Rev A INDEX SHIM $119.66
N0002.1AYZBG Rev B HANDLEBAR, LEFT, CLEAR ANODIZED $120.51
H0203A.1B6 Rev A BRAKE SWITCH/BANJO BOLT M10X1 $120.74
Y0607.1B7 Rev A O2 SENSOR $121.28
C2133.1B6 Rev A Collet, 3/4" $121.74

N0554.1B7ZBG Rev B
HEEL GUARD, RIDER LEFT, CLEAR 
ANODIZED $122.09

P0026.09B5 Rev A INJECTOR, ROTATED, SBK LOWER $122.33
X0087.2B7 Rev A SLEEVE $122.43
G0603.08AZ Rev B2 BRACKET, IDLER PULLEY $122.50

Q0076.2B7 Rev A
BOTTLE, COOLANT OVERFLOW W/O 
TABS $122.84

P0091.1B6 Rev A MAP SENSOR $122.95
C2131.1B6 Rev A Collet, 1/2" $123.13
G0400.1B7 Rev A REAR DRIVE SPROCKET, 41T, 520 $123.19

G0400F.14C1ZT Rev A
REAR DRIVE SPROCKET, 39 TOOTH, 
BLACK ANODIZED $123.19

G0400J.14C1ZT Rev A
REAR DRIVE SPROCKET, 42 TOOTH, 
BLACK ANODIZED $123.19

E0023.1B6 Rev A BALL BEARING 6006 LU $123.69
L0875.12B8 Rev A Mounting Block, Seat/lLowTail $123.83
M0600A.1B7MBG Rev A WINDSCREEN, TALL WSBK, CLEAR $124.59
M0600A.1B7MCD Rev A WINDSCREEN, TALL WSBK, SMOKE $124.59
T0121.1B7 Rev A PLUG, VSS BLOCK-OFF $124.98
Q0071A.1B7 Rev B COOLANT OVERFLOW BOTTLE $125.23
H0301.1B6 Rev A Rear Brake Pad Set $125.97
Q0073.1B6 Rev B COOLANT MANIFOLD $126.00

M0310.1B6YCX Rev A
PAINT, TOUCH-UP, PHANTOM 
METALLIC, AEROSOL $126.28

M0310.1B7YDX Rev A
PAINT, TOUCH-UP, GUNSMOKE, 
AEROSOL $126.28

C2136.1B6 Rev A Shaft $126.95

N0047.1B6ZBG Rev A
HANDLEBAR CLAMP, RIGHT, CLEAR 
ANODIZED $127.05

X1035.1B6 Rev A PRESSURE PLATE ASSY $127.64
F0121.13BW Rev A VALVE SPRING RETAINER, TITANIUM $127.75
C2132.1B6 Rev A Collet, 5/8" $129.46



C2110.1B6 Rev A Clutch Release Tool $129.99
C2118.1B6 Rev A Remover $130.19
Y0462.13AZ Rev A CABLE, COM BOX $130.27

E0002.1B7 Rev A
BEARING, STEERING HEAD, FLANGED, 20 
DEGREE ANGULAR CONTACT $130.59

P0804.1B7 Rev A INTAKE MANIFOLD $130.80

J0106.1ATXT Rev C2
TRIPLE CLAMP, LOWER, ASSEMBLY, E-
COAT, BLACK $133.25

H0531A.05AH Rev B BRAKE LINE, FRONT $133.53
J8144.1B7 Rev B FORK BOLT P/COMP $133.55
V0026.1B6 Rev A GASKET, CYLINDER HEAD, 106/027 $133.83
M0222C.1B7MDZ Rev A INTAKE COVER, INFINEON RED $133.91
Q0069.09B5 Rev A RADIATOR CAP HOUSING/COOLANT F $133.98
M0144.1B7 Rev A BASE, TRUNK PAN $134.29
Q0425.1B7YDX Rev A Water Pump Housing, Gunsmoke $134.57

E0006.13BW Rev A
BEARING, TAPERED ROLLER, SWINGARM 
PIVOT $136.29

C3010.1B7 Rev A SHIPPING BOX, ENGINE $137.13
Q0222.1B7 Rev B THERMOSTAT HOUSING ASSEMBLY $137.58
C2149.1B6 Rev A Bearing Remover $138.00
C2120.1B6 Rev A Camshaft Locking Tool $139.52
C1006.1B7 Rev A SERVICE MANUAL KIT, 1190 RX/SX $139.99
C1132.16A0 Rev A EBR PATRIOTIC BANNER 48 X 54 $140.00
X0203.1B7 Rev A CLUTCH HYDRAULIC HOSE ASSEMBLY $141.16
E0022.1B6 Rev A BALL BEARING 6205 T2X LU C4 $141.81
Q0030.10B5 Rev A OIL LINE, COOLER FEED $142.28

H1531A.08AZ Rev A1 FRONT BRAKE LINE ASSEMBLY, 762 MM $143.50
G0603.1AY Rev F IDLER SPROCKET BRACKET $144.19
M0549.1B7 Rev A REAR FENDER, OUTBACK $144.19
X0190.12AH Rev A CHAIN, PRIMARY $144.45
H1531.1B9 Rev C BRAKE LINE, FRONT, ASSEMBLY $145.10

Q1425.1B7YDX Rev A
KIT, WATER PUMP HOUSING 
W/GASKET, GUNSMOKE $145.24

P0025.1B6 Rev B VELOCITY STACK $146.43

M0621.1B9MDY Rev C
FRONT FAIRING, RIGHT, INFINEON 
YELLOW PEARL $146.72

F0085.1B6 Rev A CAMSHAFT SPROCKET 48T $147.28
P0215.1B7 Rev B COVER, AIRBOX $147.59
G0080.1B7 Rev B WHEEL SPEED TONE RING, REAR $147.84

P0227.2B7 Rev A
CABLE ASSEMBLY, THROTTLE, OPEN 
AND CLOSE, REDUCED POWER $148.40

C0001.1B6 Rev A Crate Base $149.45
H1531.1B6 Rev A BRAKE LINE, FRONT, ASSY $149.73
H1531.1B7 Rev C BRAKE LINE, FRONT, ASSEMBLY $149.73
Y0136.1C5 Rev A WIRE HARNESS, W/FUSE LABELS $150.77



Y0300.1B6 Rev A STICK COIL $151.16
H0508.1B7 Rev A BRAKE LEVER, FRONT $151.38
C2112.1B6 Rev A Diaphragm Oil Seal Installer Kit $151.86
K0200.1B6 Rev D SHAFT, SWINGARM PIVOT $151.90
H0522.05AH Rev B2 Brake Line Assembly, Rear $151.99
F0055.1B6 Rev A CAMSHAFT CHAIN 6,35X12,85X144 $152.31

S0109.12B8 Rev A SLEEVE, HEADER REDUCER, 70 - 56MM $152.43
X2086.11AZ Rev B CLUTCH ACTUATOR KIT $153.93
H1506.1B6 Rev A KIT, FRONT BRAKE ROTOR MOUNTING $153.99
H0304.08B2 Rev A BRAKE PAD, REAR, LEFT $154.00
X0203.1B9 Rev A CLUTCH HYDRAULIC HOSE ASSEMBLY $154.66
X0069.1B7 Rev A CLUTCH DIAPHRAGM $154.92
N0556.1B6ZBG Rev A CLEVIS, FOOTPEG, LEFT, ANODIZE $157.96
P0070.1B6 Rev A PURGE VALVE $159.63

R0029A.1B6YDX Rev A
Clutch Diaphragm Cover Assy, 
Gunsmoke $160.13

E0021.1B6 Rev A BALL BEARING 4306 BTNG C4 $160.47
M0550.1AY Rev B REAR INNER FENDER $160.65
N0025.1B7 Rev B SEAT, RIDER $160.90
C2128.1B6 Rev A Bridge $161.10
C2121.1B6 Rev A Valve Guide Seal Installer Kit $162.99

P0210.1B7 Rev A
CABLE ASSEMBLY, THROTTLE, OPEN 
AND CLOSE $164.11

M0600.07AH Rev A1 WINDSCREEN, RACE $164.50

M0621.1B9MDY Rev B
FRONT FAIRING, RIGHT, INFINEON 
YELLOW PEARL $164.84

M0621.1B9MDZ Rev C FRONT FAIRING, RIGHT, INFINEON RED $164.84

M0621.1B9MEC Rev B
FRONT FAIRING, RIGHT, INFINEON 
WHITE $164.84

M0621.1B9MEE Rev A
FRONT FAIRING, RIGHT, SKY ROCKET 
SILVER $164.84

M0621.1B9MW Rev A
FRONT FAIRING, RIGHT, MIDNIGHT 
BLACK $164.84

M0600.1B7MBG Rev B WINDSCREEN, CLEAR $166.75

M1644.1B9ZBG Rev A

KIT, SIDE FAIRING ASSEMBLY, LEFT, FINE 
BEAD BLAST, CLEAR ANODIZE, W/BLACK 
GRAPHIC $168.00

N0520.1B7ZDK Rev B
FOOTPEG ASSEMBLY, RIDER, ANODIZED 
TITANIUM $169.72

H0102.08B2 Rev A BRAKE CALIPER, REAR, W/O PADS $170.52

H0302.14BW Rev A
FRONT BRAKE PAD, 4.0mm PAD HEIGHT, 
CARBON-CARBON $170.80

Q0428.1B6 Rev A WATER PUMP SHAFT ASSY $171.33
Y0724.1B6A Rev A IGNITION SW/FORK LOCK W/ KEY $172.13



Y0640.1B6 Rev A CRANK POSITION SENSOR $172.48
P0210.1AY Rev A3 CABLE ASSEMBLY, THROTTLE $172.49
H0046.1B7 Rev A BRAKE MASTER CYLINDER, FRONT $172.56
M0374.1B9 Rev B TRIM PANEL, FRONT FAIRING, LEFT $175.41

N0405.1B7YCX Rev A
FOOTPEG SUPPORT, PASSENGER LEFT, 
PHANTOM METALLIC $175.69

N0406.1B7YCX Rev A
FOOTPEG SUPPORT, PASSENGER RIGHT, 
PHANTOM METALLIC $175.69

C2141.1B6 Rev A
Installer Rod for Swingarm & Steering 
Head Bearing Cups $177.18

C2154.1B6 Rev A Fuel Pressure Gauge Adapter $177.65
Y0744.1AY Rev A HAND CONTROLS, LEFT HAND SWITCH $178.67
X0119.08AZ Rev B RELEASE RING, SRT CLUTCH $178.92
F0141.1B6 Rev B EXHAUST VALVE, TITANIUM $179.38
H0507.07AH Rev B1 FRONT MASTER CYLINDER W/ LEVER $179.90
K0022.1B6 Rev A GP STAND RECEIVER, LEFT $179.97

F0060.1B6 Rev A
CAMSHAFT BRACKET 2, FRONT 
CYLINDER HEAD $181.51

K0200.09AZ Rev A SHAFT, SWINGARM PIVOT $181.93
H0447.1B7 Rev B BRAKE COOLING SCOOP, LOWER $184.80
P0221.1B6 Rev A FUEL RAIL PRESSURE SENSOR $184.80
H0508.1B6 Rev A BRAKE LEVER, FRONT, NF, 18mm $188.27
X0202.1B6 Rev A CLUTCH LEVER, NON-FOLDING 18MM $188.27
N0161.1B6 Rev A MIRROR, LEFT $188.31
N0162.1B6 Rev A MIRROR, RIGHT $188.31

X0241A.08AZ Rev A2
DISK SPRING, MAIN, 47 X 88 X 2100N, 
SRT CLUTCH $188.86

F0140.1B6 Rev B INTAKE VALVE, TITANIUM $189.00
Y0394.1B6 Rev A SPEED SENSOR $190.12
H0033.1B7 Rev C Rear Brake Caliper Carrier $190.34
C1580.1B7 Rev A KIT, INSULATION, FRAME $191.66
Q1074.1B6 Rev B THERMOSTAT COVER & TUBE ASSY $191.93
N0401A.10AZZT Rev A FOOTPEG SUPPORT, LOCKED, RIGHT $192.12
G0120.1AY Rev E Axle, Front $192.75

J0105.1AYZBG Rev C UPPER TRIPLE CLAMP, CLEAR ANODIZE $194.53

N0402.1B7ZBG Rev C
FOOTPEG SUPPORT, RIDER LEFT, CLEAR 
ANODIZED $195.64

H0508A.1B7ZDK Rev A
BRAKE LEVER, FRONT, FOLDING, 
TITANIUM ANODIZED $195.99

X0202A.1B7ZDK Rev A
CLUTCH LEVER, FOLDING, TITANIUM 
ANODIZED $195.99

R0030.1B6YDX Rev A Stator Cover, Gunsmoke $197.36

Y0539.1AY Rev B
FREEWHEEL GEAR 69 T ASSY (RING 
GEAR, STARTER) $198.66

V0200.1AMB Rev A3 PISTON 102,976 MM ASSY $199.25



R0027.1B7YDX Rev A
Clutch Inner Diaphragm Cover, 
Gunsmoke $199.44

Y0537.1B6 Rev A SPRAG CLUTCH HOUSING $200.91
SAL0040.1B6 Rev A1 LICENSE PLATE BRKT SUBASSY $201.15
C2117.1B6 Rev A Base $202.36
C2103.1B6 Rev A Water Pump Seal Installer Kit $202.50
M0601.1B9 Rev B FLYSCREEN, BLACK TEXTURED $202.51
H0020.1B6 Rev A FRONT BRAKE PISTON SET $204.69
H0300.1B6 Rev A BRAKE PAD SET, FRONT $205.00
P0204.09B5 Rev B INJECTOR RETAINER, LOWER $206.36
M0600.1B6 Rev B WINDSHIELD, CLEAR, RS $207.27
H0300.09AZ Rev A BRAKE PAD SET, FRONT, PERFORMA $210.00
P0277.1B6 Rev A O2 SENSOR, HEATED $210.00
K0115.05AH Rev C2 SWINGARM (ASSEMBLY), UNPAINTED $210.99

G0442.1B6 Rev D HUB COMPONENT, TRANSMISSION OU $211.75
G0321.1AY Rev D AXLE, REAR $214.37
M0662.1B7MW Rev A FRONT FENDER, MIDNIGHT BLACK $214.83

M0222A.1B7MEA Rev A
INTAKE COVER, INFINEON GRAY 
METALLIC $214.97

P0426.1B6 Rev B Support, Fuel Rail, LH $215.60

G0110.1B7YT Rev A
FRONT WHEEL, 17 X 3.5, ALUMINUM, 
DESIGNER BLACK $216.58

S0101.1B7 Rev C HEADER ASSEMBLY, FRONT $217.14

R0026.1B6YDX Rev A
STATOR COVER ASSEMBLY, GUNSMOKE 
(AS SOLD) $218.02

R0026.1B6YEJ Rev 00
STATOR COVER ASSEMBLY, MOLTEN 
MAG (AS SOLD) $218.06

P0274.1B6ZBG Rev A FUEL MANIFOLD, SHOWERHEAD $218.33
G0600.1B6A Rev A IDLER SPRKT AY, 16T, 520, AL $219.10

N0401.1B7ZBG Rev A
FOOTPEG SUPPORT, RIDER RIGHT, 
CLEAR ANODIZED $219.91

H0300.12B8 Rev A BRAKE PAD SET, FRONT, PF 1616 $220.15
H0150.1AY Rev G REAR BRAKE ROTOR $220.30

N2502.1CAZT Rev A
KIT, FOOTPEGS, BILLET, 1" LOWERED, 
BLACK $220.50

Y0352.1B9 Rev A HEADLIGHT SUPPORT BRACKET, LOWER $220.89
X0115.06AH Rev A1 BEARING REST $223.44
G3321.09AZ Rev A2 Rear Axle Assembly, Welded $223.48
Y0383.1B6A Rev A ELECTRIC STARTER $224.00
H1522.1B7 Rev C BRAKE LINE, REAR, ASSEMBLY $225.65
X0061.1B6 Rev A SHIFT DRUM $226.88
M0600.09AZ Rev A 1125 WINDSCREEN, ZG SR SERIES $227.40
P0246.10B5 Rev A CLAMP, INJECTOR, SHOWER HEAD $227.50
S0175.1B7 Rev B HEAT SHIELD, REAR HEADER $227.56



K0424E.08AZ Rev A1
REAR SHOCK SPRING, SHOWA RACE, 525 
LB/IN $227.61

M0600.1B6MBG Rev A WINDSHIELD, CLEAR, RS $228.00
R0111.1B6 Rev A VALVE COVER $229.60

G1443.1B6 Rev A

SPROCKET COMPONENT, 
TRANSMISSION OUTPUT SPROCKET, 16 
TOOTH, W/ NEEDLE BEARING $230.43

C2111.06AH Rev A STM Clutch Holding Tool $230.93

X3086.1B7 Rev A

KIT, CLUTCH ACTUATOR HYDRAULIC 
PISTON, CYLINDER & O-RINGS W/ 
CLUTCH SPRINGS $230.99

CK0028.06AH Rev A1 PRIMARY SPRING, 200 KG $231.88

P0275.1B7 Rev A
FUEL RAIL MANIFOLD ASSEMBLY, 
SHOWERHEAD $232.85

C2153.1B6 Rev A Fuel Pump Removal Tool $233.45
N0002.1B9ZT Rev C HANDLEBAR, BLACK ANODIZED $236.47

Y0348.1B9 Rev A HEADLIGHT SUPPORT BRACKET, UPPER $237.09
S0220.1B7 Rev A CATALYST $242.20
N1502.1B6 Rev A FOOTPEG ASSEMBLY, FOLDING $243.94
Q0428.1AM Rev B2 WATER PUMP SHAFT ASSEMBLY $244.51
M0040.1B6 Rev B RADIATOR OUTLET DUCT, LEFT, CF $245.00
H0205.1B7 Rev C MASTER CYLINDER ASSEMBLY, REAR $245.78
CK0025.06AH Rev A1 PRIMARY SPRING, 170 KG $246.72
CK0026.06AH Rev A1 PRIMARY SPRING, 180 KG $247.77
Y0200.1AMD Rev B2 WIRING HARNESS, MAIN $247.80
Y0500.3AM Rev C4 INSTRUMENT CLUSTER, MPH/KMH $248.22
N0104.10AZ Rev A Clutch Master Cylinder, Suzuki $248.84

M0621.1B7MDY Rev D
FRONT FAIRING, RIGHT, INFINEON 
YELLOW PEARL $248.99

L1090.08AZ Rev A1
KIT, STRUCTURAL TAILSECTION, 
LIGHTWEIGHT $256.46

H0110.1B6ZT Rev A BRAKE CALIPER, FRONT, 8 PISTON $256.72
N0037.1B6ZT Rev A CLIPON KIT, 54MM, BLACK $257.15
N0037.1B6ZBG Rev A CLIPON KIT, 54MM, CLEAR ANODIZE $257.15
X0203.1B6 Rev A HYDRAULIC HOSE ASSY, CLUTCH $259.80
G0400.1B6 Rev B REAR DRIVE SPRKT, 41T, 520, AL $261.95
Q0060.1B7 Rev A COOLING FAN $262.29
S0290.12B8 Rev A Header Sleeve, Rear $262.50

F0062.1B6 Rev A
CAMSHAFT BRACKET 2, REAR CYLINDER 
HEAD $267.89

J0105.1B7ZBG Rev D UPPER TRIPLE CLAMP, CLEAR ANODIZED $270.35
G0600.1B7 Rev D IDLER SPROCKET, 520 $272.52
G0600.1B7 Rev E IDLER SPROCKET, 520 $272.52
Y0401.1AY Rev G Taillight $273.71



X0068.1B6 Rev A GEARSHIFT SHAFT W/PAWL ASSY $273.83
X0038.06AH Rev A1 SPRING, PRESSURE PLATE $279.30

G1442.1B6 Rev A
HUB COMPONENT, TRANSMISSION 
OUTPUT SPROCKET, W/ INNER RING $281.25

Q0280.1B6 Rev A Y-FITTING, WATER PUMP $281.54

F0063.1B6 Rev A
CAMSHAFT BRACKET 1, REAR CYLINDER 
HEAD $282.27

Q1073.1B6 Rev B HOUSING, THERMOSTAT ASSEMBLY $282.67
G1407.1B7 Rev A DRIVE CHAIN, W/MASTER LINK $282.93

M0225.1B9 Rev A
FAIRING, SIDE, RIGHT LOWER, BLACK 
TEXTURED $283.79

J0105.1B9ZT Rev C UPPER TRIPLE CLAMP, BLACK ANODIZED $284.75

M1000.1B7MDY Rev C
SIDE FAIRING, LEFT, INFINEON YELLOW 
PEARL $284.94

Y0100.1B7 Rev A LITHIUM ION BATTERY $285.00

F0061.1B6 Rev A
CAMSHAFT BRACKET 1, FRONT 
CYLINDER HEAD $286.54

H0102.1B6 Rev A CALIPER, REAR ASSY $287.67
B-48857 Rev A Charging System Rotor Puller $287.77
C2108.1B6 Rev A Balancer Shaft Seal Installer $287.92
S0175.1B6 Rev A HEAT SHIELD, HEADER, REAR $289.52

X0204.1B7 Rev B
CLUTCH MASTER CYLINDER W/ LEVER & 
REMOTE RESERVOIR $293.37

K0097.06AH Rev B2
REAR AXLE ADJUSTER, RIGHT, 
ENDURANCE RACING $294.00

K0098.1B6 Rev C REAR AXLE ADJUSTER, LEFT $294.76

M1000A.1B7MEA Rev A
SIDE FAIRING, LEFT, INFINEON GRAY 
METALLIC $300.97

M1000A.1B7MEA Rev A
SIDE FAIRING, LEFT, INFINEON GRAY 
METALLIC $300.97

G0309.1B7YT Rev A
REAR WHEEL, 17 X 6, ALUMINUM, 
DESIGNER BLACK $301.35

K0410.1AS Rev A REAR SHOCK $302.50
F0050A.1B7 Rev A CAMSHAFT, INTAKE, FRONT, SWIRL 1 $303.69
V0050.1B7 Rev A PISTON RING SET, 106MM $304.15
F0052A.1B7 Rev A CAMSHAFT, EXHAUST, FRONT $305.91
P0058.1B6 Rev A FUEL CAP ASSEMBLY, BLACK $307.99
Q0022.1B7 Rev B RADIATOR, LEFT $310.56
S0102.1B7 Rev B HEADER ASSEMBLY, REAR $311.08
M0560.10AZYAJ Rev A CHAIN GUARD,CARBON FIBER,FROST $315.00

N0037.06AH Rev A
HANDLEBAR ASSEMBLY, CLIP-ON, RACE 
SET $324.28

G0150.1B7 Rev A TIRE, FRONT, ROSSO CORSA $331.10

J0106.1B7ZT Rev B
LOWER TRIPLE CLAMP ASSEMBLY, 
BLACK ANODIZED $331.63



F0050.13B8 Rev A CAMSHAFT, INTAKE, FRONT, R8 $333.20

H0507.1B7 Rev B
FRONT BRAKE MASTER CYLINDER W/ 
LEVER & REMOTE RESERVOIR $337.60

Y0302.1B7 Rev B VOLTAGE REGULATOR $337.90
Y0302.1B6 Rev A VOLTAGE REGULATOR $340.58
P0046.1B6 Rev B ACTIVE INTAKE SOLENOID ASSY $342.55
Q0050.1B6 Rev A COOLING FAN, RIGHT $343.57
Q0051.1B6 Rev A COOLING FAN, LEFT $343.57
CK0022.06AH Rev A1 PRIMARY SPRING, 140 KG $350.00
Y0536.1B6 Rev A SPRAG CLUTCH 51,710X68,377X13 $351.75
P0803.1C5 Rev A THROTTLE BODY ASSY $352.70
J8139.1B7 Rev B PISTON ROD COMP $352.94
M0120.10AZ Rev A CLUTCH COVER GUARD, CARBON $353.93

M0266A.1B7MEA Rev A
TAILSECTION BODYWORK SUB-SECTION, 
INFINEON GRAY METALLIC $355.85

M0266A.1B7MEA Rev A
TAILSECTION BODYWORK SUB-SECTION, 
INFINEON GRAY METALLIC $355.85

F1042.09AZ Rev A1
ADJUSTABLE CAM GEAR SET - MATING 
GEAR 44T & HUB $362.25

J0106.1B7ZT Rev C
LOWER TRIPLE CLAMP ASSEMBLY, 
BLACK ANODIZED $364.80

M0222.1B7MEC Rev A INTAKE COVER, INFINEON WHITE $368.93
M0222.1B7MEE Rev A INTAKE COVER, SKY ROCKET SILVER $368.93
M0222.1B7MW Rev A INTAKE COVER, MIDNIGHT BLACK $368.93

M0222A.1B7MDY Rev A
INTAKE COVER, INFINEON YELLOW 
PEARL $368.93

M0222A.1B7MDZ Rev A INTAKE COVER, INFINEON RED $368.93

M1222.3B7YW Rev A
KIT, INTAKE COVER, MIDNIGHT BLACK 
W/GRAPHIC $368.93

P0812.1B6 Rev A INTAKE SNORKEL, CARBON FIBER $370.83
J0400.1AY Rev B STEERING DAMPER ASS'Y $375.14
L0059.09B5 Rev A1 I BRACKET, RIGHT $377.30
L0060.09B5 Rev A1 I BRACKET, LEFT $377.30
C2134.1B6 Rev A Collet, 1-1/8" $379.30
C2109.1B6 Rev A Alternator Rotor Shell Remover $379.86
Y0438.1B6 Rev B HEADLIGHT FRAME ADJ. MOUNT $381.15

G0407.16C1 Rev A
DRIVE CHAIN, RACE ONLY, 120 LINKS W/ 
MASTER LINK $383.81

M0600.14BW Rev A
WINDSCREEN, ZG, TALL, SPORT 
TOURING $384.83

V0040A.1B7A Rev 0 CYLINDER, NI SI C PLATED, FRONT $385.00
S0875.1B6YAJ Rev A BRACKET, SCND MFLR, CF, FROST $385.42
K0410.1B7 Rev B SHOCK, REAR $400.90
S0112.1B7 Rev B MUFFLER ASSEMBLY, SECONDARY $402.29
S0112.1B7 Rev D MUFFLER ASSEMBLY, SECONDARY $402.29
M1001A.1B7MDZ Rev A SIDE FAIRING, RIGHT, INFINEON RED $408.80



Y0538.1AY Rev A
FRICTION CLUTCH (IDLER GEAR, 
STARTER) $412.45

F0140.13BW Rev A INTAKE VALVE, TI-TULIP, HOLLOW STEM $413.00
G0150A.1B7 Rev A TIRE, FRONT, DIABLO SUPERCORSA V2 $415.49
K0097.1B6 Rev C REAR AXLE ADJUSTER, RIGHT $416.82
C2119.1B6 Rev A Installer $418.14
S0104.08B2 Rev B REAR HEADER, LOWER $419.86
Y0392A.3B7 Rev A SENSOR, QUICK-SHIFT, PULL $419.99
J8107.1B7 Rev A OUTER TUBE, FORK $421.81
J8142.1B7 Rev C SLIDE PIPE COMP, FRONT FORK, LEFT $423.43

Y1153.13AZ Rev A
1125CR PREPROG ECM, PUMP GAS, 
REMUS $427.00

M0662A.1B6 Rev A FENDER, FRONT, FIBERGLASS $427.59

U0002.1C5 Rev A
CONNECTING ROD ASSEMBLY, 1125, 
134.5MM $432.26

Q0002.1AH Rev A1 OIL COOLER, XB RACE $437.50
R0020A.1B6YDX Rev A Clutch Cover, Gunsmoke $449.40

X0215A.14BW Rev A
CLUTCH MASTER CYLINDER W/FOLDING 
LEVER, 19 X 20 BORE $455.00

G0350.1B7 Rev A TIRE, REAR, ROSSO CORSA $463.54
J0105.1B6ZBG Rev A UPPER TRIPLE CLAMP, ADJ OFFST $465.47
Y0152.10AZ Rev A 1125 PREPROG ECM, PUMP GAS $469.70

Y1159.1B7 Rev A
KIT, USA PROGRAMMED ECM 
W/BATTERY LABEL $469.70

Y1160.1B7 Rev A
KIT, EUR/AUS PROGRAMMED ECM 
W/BATTERY LABEL $469.70

P0803.10B5 Rev A THROTTLE BODY ASSEMBLY $474.91
P0803.5AA Rev F2 THROTTLE BODY MANIFOLD, 49MM $475.83
U0040.1B6 Rev A BALANCER SHAFT BOTTOM ASSY $480.00
M0050.1B6YAJ Rev A TRIPLE CLAMP BLOCK OFF, FROST $491.82

K0098.06AH Rev B2
REAR AXLE ADJUSTER, LEFT, 
ENDURANCE RACING $497.00

U0041.1B6 Rev A BALANCE DRIVE ASSY TOP $499.76
V0040.1B6 Rev A CYLINDER NI SI C PLATED FRONT $512.09
X0039.06AH Rev A1 HUB BACKING PLATE, 35 DEGREE $514.22
K0410A.2B9 Rev A SHOCK, REAR $517.15
H0201.1B6 Rev B ROTOR, FRONT BRAKE, 5MM FINNED $522.42
H0507A.1B6 Rev A FRONT BRAKE M/C REMOTE 19 X 18 $537.11
M0860.1B6 Rev B SHROUD, RAD COOLING FAN, LEFT $538.93
F0053.13BW Rev A CAMSHAFT, EXHAUST, REAR $542.50
Y0576.09AZ Rev B1 BATTERY PAN $546.00
Q0022.1B7 Rev C RADIATOR, LEFT $546.57
F0040.1B6 Rev A GEAR SET $552.24
H0507.1B6 Rev A FRONT BRAKE M/C REMOTE 19 X 18 $556.40



Y1158.14C1 Rev A
PREPROG ECM, MUFFLER OUTLET 
FINISHER $559.99

Y0533.1C5 Rev A MAGNETO FLYWHEEL ASSY 14V 520W $560.77
Q0021.1B7 Rev C RADIATOR, RIGHT $572.57
G0350A.1B7 Rev A TIRE, REAR, DIABLO SUPERCORSA V2 $579.43

M1644.1B7MDY Rev A
KIT, SIDE FAIRING, LEFT, STRIKE 
YELLOW, W/SMOKE GRAY GRAPHIC $581.45

C0290.1B7 Rev A LOCK SET $587.37

R0022A.1B6YDX Rev A
CLUTCH COVER ASSEMBLY, GUNSMOKE 
(AS SOLD) $588.95

R0022A.1B6YEJ Rev 00
CLUTCH COVER ASSEMBLY, MOLTEN 
MAG (AS SOLD) $588.95

Q0002.1B7 Rev C OIL COOLER $591.53
M0860.1B6YAJ Rev A SHROUD, RAD COOLING FAN, LEFT $595.81

L0942.1B7YCX Rev A
FAIRING SUPPORT BRACKET, PHANTOM 
METALLIC $616.00

C2145.1B6 Rev A Rear Wheel Bearing Remove / Install Kit $624.99
Q0022.1B7YT Rev A RADIATOR, LEFT, BLACK $628.63
N0104.1B6 Rev A CLUTCH M/C 16X18 RADIAL $629.72
V0040.1B7 Rev A CYLINDER, NI SI C PLATED, FRONT $637.36
C0290.1B7 Rev B LOCK SET $646.11
F0050.13BW Rev A CAMSHAFT, INTAKE, FRONT $647.50
Y0721.1B7 Rev B HEADLIGHT ASSEMBLY, WORLD, LED $650.43
Q0021.1B7YT Rev A RADIATOR, RIGHT, BLACK $652.83

SAY0438.1B6 Rev A
HEADLIGHT FRAME ADJMOUNT 
SUBASSY $654.03

S0103.08B2 Rev B REAR HEADER, SPIGOT $659.40
H0110.1B7ZT Rev B FRONT CALIPER ASSEMBLY $672.50
G0440.1C5 Rev A PULLEY 27T ASSY $679.90
M0138.1B6 Rev A BODYWORK HEAT DEFLECTOR $682.50
C2127.1B6 Rev A Universal Bearing / Bushing Puller Kit $688.98
C0290.1B9 Rev A LOCK SET $693.43
Q0002.1B7YT Rev A OIL COOLER, BLACK $700.39
M0138.1B6YAJ Rev A BODYWORK HEAT DEFLECTOR, FC $701.75
J0104.1B6AZBG Rev A LOWER TRIPLE CLAMP, ADJ OFFST $712.43
M0041.1B6 Rev B RADIATOR OUTLET DUCT, RIGHT, CF $714.00
M0621B.08AZ Rev A1 FRONT FAIRING, FIBERGLASS $714.28
Y0721.1B7 Rev D HEADLIGHT ASSEMBLY, WORLD, LED $715.47
U0002.1B7 Rev B CONNECTING ROD ASSEMBLY $720.44
U0002.1B7A Rev A CONNECTING ROD ASSEMBLY $720.44

N0402A.08AZ Rev A2
FOOTPEG SUPPORT, LOCKED FOOTPEG, 
RIDER LEFT $721.88

C2116.1B6 Rev A Main Bearing Remove / Install Kit $723.27

S0112.1B6A Rev A MUFFLER, SECONDARY, CARBON FIBER $750.83



Y0461.2AM Rev B1 WIRING HARNESS, ENGINE $769.37
X0011.1B6 Rev A PRIMARY DRIVE ASSY $790.59
M0041.1B6YAJ Rev A RADIATOR OUTLET, RIGHT, FROST $792.75
M0580.1B6YAJ Rev A ENGINE SPROCKET COVER, FROST $822.50
Y0442.1B7 Rev A STATOR ASSEMBLY $853.16
U0002.10B5 Rev A CONNECTING ROD ASSY $864.50
Y0500.1B7 Rev B INSTRUMENT CLUSTER, MPH/KMH $871.50

Y1500.1B7 Rev A
INSTRUMENT CLUSTER, MPH/KMH, 
PROGRAMMED $871.50

P0130.1B7 Rev A Fuel Pump Assembly $873.60

Y0100A.09AZA Rev A
BATTERY, LITHIUM, 8 CELL, W/ 
INJECTION MOLDED CASE $875.00

P0803.1B7A Rev A THROTTLE BODY ASSY $882.94
M0664A.1B6 Rev A TAILSECTION BODYWORK, FIBERGLA $891.28
V0017.10B5 Rev A Connecting Rod, Carillo $894.60
Y0533.13AZ Rev A CHARGING SYSTEM ROTOR $910.00
Y0576.1B6 Rev A BATTERY TRAY, CARBON FIBER $913.50

J0400A.09AZ Rev A3
STEERING DAMPER ASSEMBLY, LINEAR, 
1125R $926.10

Y0200.1B7 Rev C HARNESS, MAIN WIRING $940.91
M0870A.08AZ Rev A1 BELLY PAN, CARBON FIBER $954.59
P0130.1B6 Rev A FUEL PUMP ASSEMBLY $960.96
P0130.1B7 Rev B Fuel Pump Assembly $960.96

G0100.1B7YT Rev C
FRONT WHEEL ASSEMBLY, 17 X 3.5, 
ALUMINUM, DESIGNER BLACK $967.25

G0101.1B7YT
FRONT WHEEL ASSEMBLY W/O CUST 
SEALS	 $967.25

P0803.1B7 Rev A THROTTLE BODY ASSY $971.24
U0001.1C5 Rev A CRANKSHAFT ASSY $980.49
M0064.1B6 Rev A HEADLIGHT BEZEL, CARBON FIBER $983.50
V0001.1B7 Rev A CYLINDER HEAD ASSEMBLY, FRONT $988.89
F0250.14BWA Rev A SLIDE, CAM CHAIN GUIDE, TENSIONER $1,015.00
Y0533.1B7 Rev A CHARGING ROTOR ASSEMBLY $1,019.13
M0224.1B6 Rev A COVER, INTAKE, CARBON FIBER $1,043.49
M0662.1B6YFC Rev A FENDER, FRONT, CARBON, CLEAR $1,133.64

G0300.1B7YT Rev C
REAR WHEEL ASSEMBLY, 17 X 6, 
ALUMINUM, DESIGNER BLACK $1,144.75

G0301.1B7YT
REAR WHEEL ASSEMBLY W/O DUST 
SEALS	 $1,144.75

K0410D.08AZ Rev A2 REAR SHOCK, SHOWA RACE $1,147.93
F0059.15BW Rev A CHAIN GUIDE $1,155.00
S0110.1B7 Rev C MUFFLER ASSEMBLY, PRIMARY $1,190.03
S0110.1B7 Rev F MUFFLER ASSEMBLY, PRIMARY $1,190.03
M1000A.08AZ Rev A1 FAIRING LOWER, LEFT, CARBON FIBER $1,199.38
M0621A.08AZ Rev A1 FRONT FAIRING, CARBON FIBER $1,254.19
J0121.1B7 Rev C FORK ASSEMBLY, LEFT, BPF $1,257.38



L0942.1B6 Rev A FAIRING SUPPORT BRACKET, CF $1,260.00
P0143.1B6 Rev A AIRBOX, CARBON FIBER $1,284.78
S0110.1B6 Rev D MUFFLER, PRIMARY $1,343.78
M0038.1B6 Rev A RADIATOR INLET DUCT, CF $1,396.50
S0102.1B6 Rev A HEADER, REAR, 60mm, RACE, 1PC $1,411.40

U0001.14BW Rev A
CRANKSHAFT ASSEMBLY, LIGHTENED 
AND BALANCED $1,425.74

P0777.1B7 Rev C
AIRBOX BASEPLATE ASSEMBLY W/ 
INTEGRAL CARBON CANISTER $1,445.54

V0240.1B7 Rev A CYLINDER & PISTON ASSEMBLY, FRONT $1,474.45

V0240.1B7A Rev A CYLINDER & PISTON ASSEMBLY, FRONT $1,474.45
V0241.1B7A Rev A CYLINDER & PISTON ASSEMBLY, Rear $1,474.45

M2000.14C1 Rev A
BODYWORK SET, SUPERSPORT, 1190 
RACE $1,501.50

F2200.1B6 Rev A KIT, VALVE ADJUSTMENT SHIMS $1,539.99
P0215.1B6 Rev A AIRBOX COVER, CARBON FIBER $1,595.74
U0001.1AMA Rev B1 CRANKSHAFT ASSY $1,634.15
P0215A.1B6 Rev A AIRBOX COVER, FIBERGLASS $1,664.43

K0100.1B7YCX Rev A
SWINGARM ASSEMBLY, PHANTOM 
METALLIC $1,674.85

S0101.09B5 Rev A1 HEADER, FRT STRAIT 60MM, RACE $1,695.79
X0036.06AH Rev A1 SLIPPER CLUTCH ASSEMBLY $1,750.00
M0870.1B6YFC Rev A BELLY PAN, CARBON, CLEAR $2,075.54
S0101A.08B2 Rev B HEADER, FRT CURVED, 60MM, RACE $2,222.85

K0100.09B5YCX Rev A1 SWINGARM ASSEMBLY, PIRANHA BLACK $2,263.70
M0621.1B6YFC Rev A FRONT FAIRING, CARBON, CLEAR $2,275.62
U0001A.1B7 Rev A CRANKSHAFT ASSEMBLY $2,281.19
Y0200.1B6 Rev A WIRE HARNESS 1190RS $2,312.00

M1000.1B6YFW Rev A
SIDE FAIRING, LEFT, CARBON FIBER, 
CARBON / PITCH BLACK $2,327.12

M1000.2B6YFW Rev A
SIDE FAIRING, LEFT, CARBON FIBER, 
CARBON / PITCH BLACK $2,327.12

G0110.04AH Rev B Front Wheel, 17 x 3.5 Mg $2,385.92
Y0200.1B6A Rev A WIRE HARNESS 1190RS $2,414.37
V0206.12B8 Rev A PISTON, MACHINED, 106MM $2,443.88

M1000.2B6YFA Rev A
SIDE FAIRING, LEFT, CARBON FIBER, 
CARBON / RED $2,502.12

X0040.1B6 Rev A GEAR BOX incl. oil nozzle $2,566.10

M0224.1B6YFW Rev A
INTAKE COVER, CARBON FIBER, CARBON 
/ PITCH BLACK $2,572.99

M0664.1B6YFW Rev A
TAILSECTION BODYWORK, CARBON 
FIBER, CARBON / PITCH BLACK $2,598.23

K0410.1B6 Rev A Shock, Rear $2,603.99



L0100.1B9YCX Rev A
FRAME ASSEMBLY, PHANTOM 
METALLIC $2,660.00

M0664.1B6YFA Rev A
TAILSECTION BODYWORK, CARBON 
FIBER, CARBON / RED $2,773.23

U0001.1B7 Rev A CRANKSHAFT ASSEMBLY $2,998.53
S0110B.08B2 Rev A1 MUFFLER ASSEMBLY, 70MM, RACE $3,029.32
Y0500.1B6 Rev A INSTRUMENT CLUSTER, AIM, RS $3,180.98
W0001.1B7AYDX Rev A Crankcase Assembly, Gunsmoke $3,222.41

SAG0309.1B6YT Rev B
REAR WHEEL SUBASSY, DESIGNER BLK, 
MAG $3,378.69

J0121.1B6 Rev A FORK ASSEMBLY, LEFT $3,677.38
Q0021.1B6 Rev A RADIATOR, RH, (TALEO) $4,168.40
Q0022.1B6 Rev B RADIATOR, LH, (TALEO) $4,219.22
J0122.1B6 Rev A FORK ASSEMBLY, RIGHT $4,282.88
Q0002.09B5 Rev A1 OIL COOLER, 1190RR $4,575.06
SAL0100.1B6YCX Rev A FRAME SUBASSY, PHANTOM BLK $6,276.44
T0110.1B6 Rev A1 POWERTRAIN ASSY, 1190RS $34,806.42

12048074 Rev A

Delphi 12048074 Metri-Pack Female 
Loose Terminal, 150 Series, 18-16 GA - 
100/bag CONTACT FOR DETAILS

15324973 Rev A
Delphi 15324973 Metri-Pack 150 Series 
Cable Seal, Dark Red - 100/bag CONTACT FOR DETAILS

A04020.24CVB Rev A1
MACHINE SCREW, M4-.7 X 20 HEX HD, 
BLACK OLIVE CONTACT FOR DETAILS

A05012.2CZB Rev A
SCREW, M5 X 12 SHCS, CLASS 10.9 
BRIGHT ZINC CONTACT FOR DETAILS

A06030.2CCZ Rev A1
SCREW, M6-1.0 X 30 SHCS, CLASS 8.8, 
CLEAR ZINC CONTACT FOR DETAILS

A10085.2CCZK Rev A
SCREW, M10-1.5 X 85 SHCS, CLASS 8.8, 
ZINKLAD BLACK CONTACT FOR DETAILS

AA0508.2CBL Rev A2 SCREW, 5/16-18 X 1 SHCS BLK/ZI CONTACT FOR DETAILS
B0814.1BL Rev A1 WASHER, M8 X M14, BLK CONTACT FOR DETAILS
BA0409.6BL Rev A2 WASHER, 1/4 X 9/16 BLACK NYLON CONTACT FOR DETAILS
C0265.1B7 Rev A LABEL, EPA, 49-STATE CONTACT FOR DETAILS
C0292.1B6 Rev A LABEL, EPA, 50-STATE CONTACT FOR DETAILS
C0292.2B7 Rev A LABEL, EPA, 50-STATE CONTACT FOR DETAILS

C0296.2B7 Rev A
LABEL, THROTTLE BODY, REDUCED 
POWER CONTACT FOR DETAILS

C0317.1B6 Rev A LABEL, NOISE, SECONDARY MUFFLER CONTACT FOR DETAILS
C0317.1B7 Rev A LABEL, NOISE, SECONDARY MUFFLER CONTACT FOR DETAILS
C0317.1B7A Rev A LABEL, NOISE, SECONDARY MUFFLER CONTACT FOR DETAILS

C0360.14A0 Rev A
PRINTING RIBBON, BLACK, FOR ON-
DEMAND LABELS CONTACT FOR DETAILS

C0365.1B7A Rev A Cap, Silicone, Push-on CONTACT FOR DETAILS
C0409.1B6 Rev A LABEL, NOISE, DOMESTIC CONTACT FOR DETAILS
C0409.1B7 Rev A LABEL, NOISE, 50-STATE CONTACT FOR DETAILS



C0409.1B9 Rev A LABEL, NOISE, 50-STATE CONTACT FOR DETAILS
C0409.2B7 Rev A LABEL, NOISE, 50-STATE CONTACT FOR DETAILS
C0409.2B9 Rev A LABEL, NOISE, 50-STATE CONTACT FOR DETAILS

C0430.14A0 Rev A
LABEL BASE MATERIAL, WHITE, FOR ON-
DEMAND LABELS CONTACT FOR DETAILS

C0593.1B7 Rev B
Isolating Pad, Adhesive, Seat to 
Tailsection CONTACT FOR DETAILS

C1130.A0 Rev A
ILLUMINATED THIN LINE WINDOW 
SIGN, 11.5 X 23.5" CONTACT FOR DETAILS

C1131.A0 Rev A
ILLUMINATED THIN LINE WINDOW 
SIGN, 24 X 48" CONTACT FOR DETAILS

CA0030.1B6 Rev A Screw, Shoulder, M6/T27 CONTACT FOR DETAILS
CC0008.1B6 Rev A NEEDLE PIN 6X8 DIN 5402 CONTACT FOR DETAILS

CH0035.1B6YT Rev A
SPACER, STEERING DAMPER MOUNT, 
BLACK CONTACT FOR DETAILS

CL0007.1B9 Rev A ZIP TIE, BLACK, 8" CONTACT FOR DETAILS
CN0047.1B7 Rev A 1-EAR CLAMP, 9.6-11.3 MM CONTACT FOR DETAILS

EB0024.1B7 Rev B
BUSHING, TOP HAT (SHOULDER 
WASHER, BODYWORK) CONTACT FOR DETAILS

F0102.H1BB Rev 0 SEAT, VALVE, INTAKE CONTACT FOR DETAILS

G0312.2B7 Rev A
WHEEL BALANCING WEIGHT, IRON, 0.25 
OZ. CONTACT FOR DETAILS

G0443.1B6 Rev C SPROCKET COMPONENT, 16T, TRANS CONTACT FOR DETAILS
G0603.1AY Rev D IDLER SPROCKET BRACKET CONTACT FOR DETAILS
H0000.1B6 Rev A BRAKE FLUID, DOT 4 CONTACT FOR DETAILS

H0033.1B7YT Rev A
REAR BRAKE CALIPER CARRIER, 
DESIGNER BLACK CONTACT FOR DETAILS

H0457.1B7YT Rev A
STOP PLATE, RESERVOIR CAP, DESIGNER 
BLACK CONTACT FOR DETAILS

H1531.1B7 Rev A BRAKE LINE, FRONT, ASSEMBLY CONTACT FOR DETAILS
J0400.1AYAZT Rev A STEERING DAMPER, BLACK ANODIZED CONTACT FOR DETAILS
K0200.1B6 Rev B SHAFT, SWINGARM PIVOT CONTACT FOR DETAILS
K0410.2B9 Rev A SHOCK, REAR CONTACT FOR DETAILS
L0090.1B6YCX Rev A Structural tailsection, B2 CONTACT FOR DETAILS

L0090.1B7YCX Rev B
STRUCTURAL TAILSECTION, PHANTOM 
METALLIC CONTACT FOR DETAILS

L0100.1B7YCX Rev C
FRAME ASSEMBLY, PHANTOM 
METALLIC CONTACT FOR DETAILS

L0194.1B6A Rev A SIDESTAND ASSEMBLY CONTACT FOR DETAILS

L0942.1B7YCX Rev B
FAIRING SUPPORT BRACKET, PHANTOM 
METALLIC CONTACT FOR DETAILS

M0090.1B6 Rev A SEAT PAD, STD, BLACK, 9MM CONTACT FOR DETAILS
M0147.1B7 Rev B FRONT PANEL, TRUNK PAN CONTACT FOR DETAILS
M0222.1B7YED Rev A INTAKE COVER, INFINEON BLUE CONTACT FOR DETAILS

M0222.3B7YEE Rev 00 INTAKE COVER, 2016 RX MATTE SILVER CONTACT FOR DETAILS



M0222.3B7YEQ Rev 00 INTAKE COVER, LET FREEDOM RING CONTACT FOR DETAILS
M0224A.1B6 Rev A COVER, INTAKE, FIBERGLASS CONTACT FOR DETAILS

M0266.1B7MEC Rev A
TAILSECTION BODYWORK SUB-SECTION, 
INFINEON WHITE CONTACT FOR DETAILS

M0266.1B7YED Rev A
TAILSECTION BODYWORK SUB-SECTION, 
INFINEON BLUE CONTACT FOR DETAILS

M0266A.1B7MDY Rev A
TAILSECTION BODYWORK SUB-SECTION, 
INFINEON YELLOW PEARL CONTACT FOR DETAILS

M0297.1B9ZBG Rev A
FAIRING, RIGHT, UPPER, CLEAR 
ANODIZED CONTACT FOR DETAILS

M0506.1B9YT Rev A
TRIM, PRIMARY MUFFLER, LEFT, 
DESIGNER BLACK CONTACT FOR DETAILS

M0507.1B9YT Rev A
TRIM, PRIMARY MUFFLER, RIGHT, 
DESIGNER BLACK CONTACT FOR DETAILS

M0507.1B9ZBG Rev B
TRIM, PRIMARY MUFFLER, RIGHT, CLEAR 
ANODIZED CONTACT FOR DETAILS

M0621.1B7MEA Rev D
FRONT FAIRING, RIGHT, INFINEON GRAY 
METALLIC CONTACT FOR DETAILS

M0621.1B9MEA Rev C
FRONT FAIRING, RIGHT, INFINEON GRAY 
METALLIC CONTACT FOR DETAILS

M0621.1B9YED Rev A FRONT FAIRING, RIGHT, INFINEON BLUE CONTACT FOR DETAILS

M0621.3B7AYEE Rev A
FRONT FAIRING, RIGHT, 2016 RX MATTE 
SILVER CONTACT FOR DETAILS

M0621.3B7YEE Rev B
FONT FAIRING, RIGHT, 2016 RX MATTE 
SILVER CONTACT FOR DETAILS

M0621.3B7YEQ Rev 00
FRONT FAIRING, RIGHT, LET FREEDOM 
RING CONTACT FOR DETAILS

M0621A.1B6 Rev A FAIRING, FRONT, FIBERGLASS CONTACT FOR DETAILS

M0658.3B7YEQ Rev 00
TAILSECTION BODYWORK, LEFT, LET 
FREEDOM RING CONTACT FOR DETAILS

M0658.3B7YER Rev A
TAILSECTION BODYWORK, LEFT, 
COMPETITION WHITE CONTACT FOR DETAILS

M0762.1C2 Rev A GRAPHIC, SIDE FAIRING CONTACT FOR DETAILS
M0870A.1B6 Rev A BELLY PAN, FIBERGLASS CONTACT FOR DETAILS

M1000.09B5 Rev A1 SBK FAIRING LOWER, LEFT, FIBERGLASS CONTACT FOR DETAILS

M1000.3B7YEQ Rev 00 SIDE FAIRING, LEFT, LET FREEDOM RING CONTACT FOR DETAILS

M1000.3B7YER Rev A
SIDE FAIRING, LEFT, COMPETITION 
WHITE CONTACT FOR DETAILS

M1001.09B5 Rev A1
SBK FAIRING LOWER, RIGHT, 
FIBERGLASS CONTACT FOR DETAILS

M1001.1B7MEA Rev C
SIDE FAIRING, RIGHT, INFINEON GRAY 
METALLIC CONTACT FOR DETAILS



M1222.1B7MDY Rev A
KIT, INTAKE COVER, STRIKE YELLOW, 
W/SMOKE GRAY GRAPHIC CONTACT FOR DETAILS

N0002.1CAZT Rev A
HANDLEBAR, PT ADVENTURE, BLACK 
ANODIZED CONTACT FOR DETAILS

N0401.1B7YT Rev A
FOOTPEG SUPPORT, RIDER RIGHT, 
DESIGNER BLACK CONTACT FOR DETAILS

N0402.1B7YT Rev A
FOOTPEG SUPPORT, RIDER LEFT, 
DESIGNER BLACK CONTACT FOR DETAILS

N0501.1AYYT Rev A BRAKE PEDAL, DESIGNER BLACK CONTACT FOR DETAILS

N0554.1B7YT Rev A
HEEL GUARD, RIDER LEFT, DESIGNER 
BLACK CONTACT FOR DETAILS

N0556.1B7YT Rev A
CLEVIS, RIDER FOOTPEG, DESIGNER 
BLACK CONTACT FOR DETAILS

N0601.1B7YT Rev A SHIFT PEDAL, DESIGNER BLACK CONTACT FOR DETAILS
P0213.11AZ Rev A 1125R K&N AIR FILTER CONTACT FOR DETAILS
P0213.1B7 Rev A AIR FILTER CONTACT FOR DETAILS
Q0021.1B6 Rev C RADIATOR, RH, (TALEO) CONTACT FOR DETAILS
Q0071A.1B7 Rev A COOLANT OVERFLOW BOTTLE CONTACT FOR DETAILS

Q0500.1B6 Rev A
COOLANT, ETHYLENE GLYCOL, PRE-
DILUTED CONTACT FOR DETAILS

Q0750C.1B7 Rev A SYNTHETIC OIL, 20W50, TOTE CONTACT FOR DETAILS
S0101.1B7 Rev B HEADER ASSEMBLY, FRONT CONTACT FOR DETAILS
S0141.3B7 Rev 0 EXHAUST VALVE, ACTIVE CONTACT FOR DETAILS

S0175.1B7YT Rev A
HEAT SHIELD, REAR HEADER, DESIGNER 
BLACK CONTACT FOR DETAILS

S2110.14C1 Rev A
HMF SLIP ON EXHAUST KIT W/ECM, 
BLACK CONTACT FOR DETAILS

T0110.2B7 Rev A Powertrain Assembly, 2015 ET-V2 CONTACT FOR DETAILS
T0110.3B7 Rev A Powertrain Assembly, 2016 ET-V2 CONTACT FOR DETAILS
U0001.1B6 Rev A CRANKSHAFT ASSY CONTACT FOR DETAILS
X0071.1B7 Rev A OUTER DISK PLATE CONTACT FOR DETAILS
X0205.1B6 Rev A O-RING .674 X .103 EPDM CONTACT FOR DETAILS
Y0152.1B6 Rev D DVCS ECM, Blank CONTACT FOR DETAILS
Y0152.3A8A Rev A DDFI2 ECM, Blank CONTACT FOR DETAILS
Y0200.1B9 Rev C HARNESS, MAIN WIRING CONTACT FOR DETAILS
Y0392.3B7 Rev A SENSOR, QUICK-SHIFT, PUSH CONTACT FOR DETAILS

Y0500A.1B7 Rev A
INSTRUMENT CLUSTER, MPH/KMH, 
POTTED CONTACT FOR DETAILS

Y0533.2AM Rev B1 MAGNETO FLYWHEEL 14V 520W CONTACT FOR DETAILS
Y0721.1B7 Rev A HEADLIGHT ASSEMBLY, WORLD, LED CONTACT FOR DETAILS
Y0721.1B7 Rev C HEADLIGHT ASSEMBLY, WORLD, LED CONTACT FOR DETAILS
Y2100.08AZ Rev A PCM Tool Software License Key CONTACT FOR DETAILS
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